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Test Report Certification
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Product Name : Mimosa C5c
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Manufacturer : Lite-On Network Communication (Dongguan) Limited

Model No. : Cbhc

FCC ID. : 2ABZJ-100-00018

EUT Voltage - AC 100-240V, 50-60Hz
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Laboratory Information

We, DEKRA Testing and Certification Co., Ltd., are an independent RF consultancy that was
established the whole facility in our laboratories. The test facility has been accredited/accepted
(audited or listed) by the following related bodies in compliance with ISO 17025 specified testing
scopes:

Taiwan R.O.C. :  TAF, Accreditation Number: 3024

USA :  FCC, Registration Number: 834100

IC, Submission No: 181665
IC Registration Number: 22397-1 / 22397-2 | 22397-3

Canada

The related certificate for our laboratories about the test site and management system can be downloaded from
DEKRA Testing and Certification Co., Ltd. Web Site:
http://www.dekra.com.tw/english/about/certificates.aspx?bval=5

The address and introduction of DEKRA Testing and Certification Co., Ltd. laboratories can be founded in our
Web site : http://www.dekra.com.tw/index_en.aspx

If you have any comments, Please don’t hesitate to contact us. Our contact information is as below:

Hsin Chu Laboratory:

No.75-2, 3rd Lin, WangYe Keng, Yonghxing Tsuen, Qionglin Shiang, Hsinchu County 307, Taiwan (R.O.C.)
TEL:+886-3-592-8858 / FAX:+886-3-592-8859

No.372, Sec. 4, Zhongxing Rd., Zhudong Township, Hsinchu County 310, Taiwan

No.372-2, Sec. 4, Zhongxing Rd., Zhudong Township, Hsinchu County 310, Taiwan

TEL:+886-3-582-8001 / FAX:+886-3-5828-958 E-Mail : info.tw@dekra.com

Lin Kou Laboratory:
No. 5-22, Ruishukeng, Linkou Dist., New Taipei City 24451, Taiwan (R.O.C.)
TEL : +886-2-8601-3788 / FAX : +886-2-8601-3789 E-Mail : info.tw@dekra.com
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1. General Information

1.1. EUT Description

Product Name Mimosa C5c
Trade Name
Model No. Cbc

Frequency Range 4940-4990MHz

Type of Modulation [Orthogonal Frequency Division Multiplexing (OFDM)

Antenna Information

Antenna Type Dish Antenna & Dipole Antenna
Antenna Gain Dish : 26dBi
Dipole : 2.5dBi

Accessories Information

Dish Antenna Ubiquiti Networks Inc. / RocketDish
Dipole Antenna WHA YU INDUSTRIAL CO., LTD. / N100-510037-A
Channel Frequency Channel Frequency Channel Frequency

Channel 190: 4950MHz Channel 193: 4965MHz Channel 196: 4980MHz
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Note:
1. These tests are conducted on a sample for the purpose of demonstrating compliance with Part
90 Subpart Y.
2. This device is a composite device in accordance with Part 15 regulations. The function receiving
was measured and made a test report that the report number is 1710110R-RFUSP01V00 under
Declaration of Conformity.

3. Power setting Index table as below, this index table only for this device.

Dipole

Frequency (MHz) Modulation Channel Index
4950 190 18
4965 VHT20 193 18
4980 196 18

Dish

Frequency (MHz) Modulation Channel Index
4950 190 0
4965 VHT20 193 0
4980 196 0
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1.2.

Test Mode

DEKRA verified the construction and function in typical operation. All the test modes are
performed in normal operation and are defined as:

X

Mode 1: Transmit-Dish
Mode 2: Transmit-Dipole

Performed Item section Mode 1 Mode 2
Transmitter output power Part 90.12151(a) Yes Yes
Peak Power Spectral Density Part 90.12151(a) Yes Yes
Occupied Bandwidth Part 90.210 & Yes Yes

2.1049

Power spectral density mask Part 90.1213 Yes Yes
Peak Excursion Part 90.12151(e) Yes Yes
Frequency Stability Part 90.1213 Yes Yes
Conductive Spurious emission Part 90.210 Yes Yes
Radiated Spurious Emission Part 90.210 Yes Yes
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1.3. Tested System Details
The types for all equipments, plus descriptions of all cables used in the tested system
(including inserted cards) are:
Product Manufacturer [Model No. |[Serial No. FCC ID |Power Cord
1 |POE PHIHONG POE16R- |N/A DoC -
560Q
2 |Notebook PC |[ACER MS2296 LUSCV021391|DoC Non-Shielded, 2.5m
150332C2000 one ferrite core bonded
1.4. Configuration of tested System
Connection Diagram
EUT
| B
FPOE Notebook PC
(1) (2)
Signal Cable Type Signal cable Description
A |LAN Cable Non-Shielded, 4m
B |LAN Cable Non-Shielded, 2m
1.5. EUT Exercise Software

1 |Setup the EUT as shown in Section 1.4.

The EUT power by the POE and execute the Telnet by the Notebook.

Configure the test mode, the test channel, and the data rate.

Start the continuous

a | W N

Verify that the EUT works properly.
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2,

2.1.

2.2.

2.3.

Transmitter output power

Test Equipment

The following test equipment’s are used during the radiated emission tests:

Transmitter output power / SR10-H

Instrument

Manufacturer

Model No.

Serial No Next Cal. Date

Spectrum Analyzer

Agilent

N9010A

uS47140172 |2017/08/08

Note: All equipment’s that need to calibrate are with calibration period of 1 year.

Test Setup

Spectrum Analyzer
,-7|3‘: L._I
‘1 oo = EUT
]
Non-Conducted
Table
Wb Ground Reference Plane =
Limits

§90.1215: The transmitting power of stations operating in the 4940-4990 MHz band must not
exceed the maximum limits in this section.

Low power High power maximum
Channel bandwidth (MHz) maximum conducted conducted output
output power (dBm) power (dBm)

1 7 20

5 14 27

10 17 30

15 18.8 31.8
20 20 33
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2.4.

2.5.

Test Procedur

TIA-603-C Section 2.2.1

The EUT transmitter output was connected through an appropriate 50-ohm attenuator to a
spectrum analyzer. The peak transmit power was measured as a conducted emission over the
interval of continuous transmission in terms of an RMS equivalent voltage with a 1 second
sweep and a resolution bandwidth of 1 MHz.

A 10 dB attenuator was used between the EUT and the spectrum analyzer for all power
measurements. No cable was used between the EUT and the analyzer.

The system loss was measured to be 10 dB and entered as an offset into the spectrum

analyzer.

Uncertainty
+1.62 dB
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2.6. Test Result

Product Mimosa C5¢c
Test Item Transmitter output power
Test Mode Mode 1: Transmit-Dish
Date of Test 2017/04/13 Test Site SR10-H
Peak Transmit Power - 20MHz Bandwidth
Channel Power
Channel ANTO ANT1 ANTO+1 Limit
(dBm) (dBm) (dBm) (dBm)
190 -1.350 -0.910 1.886
193 -1.390 -0.910 1.867 <3
196 -1.370 -0.760 1.956

Antenna gain = 26 dBi
Reduced Power Limit = Original Power Limit — ( Antenna Gain — 9 dBi) = 3 dBm

Channel 190 ANTO

E Keysight Spectrum Analyzer - Channel Power EI@
RL 1 RF [502 bC | [ [ SENSE:INT] [ ALIGN AUTO  [01:57:16 AM Apr13, 2017
|Center Freq 4.950000000 GHz | Center Freq: 4.950000000 GHz Radio Std: None Frequency
(] Trig: Free Run Avg|Hold:>100/100
#IFGain:Low #Atten: 20 dB Ext Gain: -1.50 dB Radio Device: BTS

10 dBidiv Ref 10.00 dBm
Log

0.00 CenterFreq

100 4.950000000 GHz
-20.0 /r H\

-30.0 / \l

-40.0 " i
500 M “
-60.0 MM

. ol

-70.0

-50.0

Center 4.95 GHz Span 40 MHz CF Step
Res BW 1 MHz #/BW 3 MHz Sweep 1.333 ms| 4.000000 MHz
Auto Man
Channel Power Power Spectral Density
Freq Offset
-1.35 dBm /26.18 MHz -75.53 dBm /Hz 0Hz
MSG STATUS
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Channel 193 ANTO

E Keysight Spectrum Analyzer - Channel Power Ii“ﬁ“é‘
RL 1 RF [502 bC | [ [ SENSE:INT] [ ALIGN AUTO  [02:00:55 AM Apr13, 2017
[Center Freq 4.965000000 GHz | Center Freq: 4.965000000 GHz Radio Std: None Frequency
[ Trig: Free Run Avg|Hold:>100/100
#IFGain:Low #Atten: 20 dB Ext Gain: -1.50 dB Radio Device: BTS
10 dBidiv Ref 10.00 dBm
Log
0.00 CenterFreq
-10.0 - 4.965000000 GHz
200 B
300 f{ \
-40.0 !
-50.0
-B0.0
700
-80.0
Center 4.965 GHz Span 40 MHz CF Step
Res BW 1 MHz #/BW 3 MHz Sweep 1.333 ms| 4.000000 MHz
Auto Man
Channel Power Power Spectral Density
Freq Offset
-1.39 dBm /26.14 MHz -75.57 dBm /Hz 0Hz
MSG STATUS
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Channel 196 ANTO

E Keysight Spectrum Analyzer - Channel Power Ii“ﬁ“é‘
RL 1 RF [502 bC | [ [ SENSE:INT] [ ALIGN AUTO  [02:03:40 AM Apr13, 2017
|Center Freq 4.980000000 GHz | Center Freq: 4.980000000 GHz Radio Std: None Frequency
(] Trig: Free Run Avg|Hold:>100/100
#IFGain:Low #Atten: 20 dB Ext Gain: -1.50 dB Radio Device: BTS

10 dBidiv Ref 10.00 dBm

Log

0.0o CenterFreq
-10.0 — - 4.980000000 GHz
-20.0 all i ™

-30.0 / \

400 M
50.0 M

0.0 T,

g TR
-70.0
-80.0
Center 4.98 GHz Span 40 MHz CF Step
Res BW 1 MHz #/BW 3 MHz Sweep 1.333 ms| 4.000000 MHz
Auto Man
Channel Power Power Spectral Density
Freq Offset
-1.37 dBm /26.14 MHz -75.54 dBm /Hz 0Hz
MSG STATUS
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Channel 190_ANT1

E Keysight Spectrum Analyzer - Channel Power Ii“ﬁ“é‘
RL 1 RF [502 bC | [ [ SENSE:INT] [ ALIGN AUTO  [02:26:10 AM Apr13, 2017
[Center Freq 4.950000000 GHz | Center Freq: 4.950000000 GHz Radio Std: None Frequency
[ Trig: Free Run Avg|Hold:>100/100
#FGain:Low #Atten: 20 dB Ext Gain: -1.50 dB Radio Device: BTS
10 dBidiv Ref 10.00 dBm
Log
o.oo CenterFreq
-10.0 - 4.950000000 GHz
200 J/ 1\\
300
-40.0
-50.0
Mo,
-B0.0 i
700
-80.0
Center 4.95 GHz Span 40 MHz CF Step
Res BW 1 MHz #/BW 3 MHz Sweep 1.333 ms| 4.000000 MHz
Auto Man
Channel Power Power Spectral Density
Freq Offset
-0.91 dBm /25.55 MHz -74.98 dBm /Hz 0Hz
MSG STATUS
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Channel 193 _ANT1

E Keysight Spectrum Analyzer - Channel Power Ii“ﬁ“é‘
RL 1 RF [502 bC | [ [ SENSE:INT] [ ALIGN AUTO  [02:24:27 AM Apr13, 2017
[Center Freq 4.965000000 GHz | Center Freq: 4.965000000 GHz Radio Std: None Frequency
[ Trig: Free Run Avg|Hold:>100/100
#FGain:Low #Atten: 20 dB Ext Gain: -1.50 dB Radio Device: BTS
10 dBidiv Ref 10.00 dBm
Log
0.00 CenterFreq
-10.0 - — 4.965000000 GHz
200 yal B
300 / \
-40.0
-50.0
-B0.0
700
-80.0
Center 4.965 GHz Span 40 MHz CF Step
Res BW 1 MHz #/BW 3 MHz Sweep 1.333 ms| 4.000000 MHz
Auto Man
Channel Power Power Spectral Density
Freq Offset
-0.91 dBm /25.53 MHz -74.98 dBm /Hz 0Hz
MSG STATUS
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Channel 196_ANT1

E Keysight Spectrum Analyzer - Channel Power Ii“ﬁ“é‘
RL 1 RF [502 bC | [ [ SENSE:INT] [ ALIGN AUTO  [02:07:18 AM Apr13, 2017
|Center Freq 4.980000000 GHz | Center Freq: 4.980000000 GHz Radio Std: None Frequency
(] Trig: Free Run Avg|Hold:>100/100
#IFGain:Low #Atten: 20 dB Ext Gain: -1.50 dB Radio Device: BTS

10 dBidiv Ref 10.00 dBm

Log

0.0o CenterFreq
-10.0 " 4.980000000 GHz
-20.0 /

-30.0 / ‘\

-40.0 M \N
-50.0 My,
-60.0 J MM“‘M

-70.0
-80.0
Center 4.98 GHz Span 40 MHz CF Ste
Res BW 1 MHz #/BW 3 MHz Sweep 1.333 ms| 4.000000 MHFZ'
Auto Man
Channel Power Power Spectral Density
Freq Offset
-0.76 dBm /25.44 MHz -74.82 dBm /Hz 0Hz
MSG STATUS
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Product Mimosa C5¢c
Test Item Transmitter output power
Test Mode Mode 2: Transmit-Dipole
Date of Test 2017/04/08 Test Site SR10-H
Peak Transmit Power - 20MHz Bandwidth
Channel Power
Channel ANTO ANTA1 ANTO+1 Limit
(dBm) (dBm) (dBm) (dBm)
190 15.490 15.610 18.561
193 15.350 15.430 18.400 <20
196 15.240 15.350 18.306
Channel 190 _ANTO
E K;{s\ghtﬁrectrumAna\p‘ar-rﬁfannflPﬂrver | e | , , — @l@l@_
[Center Freq 4.950000000 Gz ?;nt.eFr;:e'gL:.séodobog% ﬁ:;w;m;m Radio Std: None. Frequency
I | #IFGain:Low - #Algutlen: 30dB ExtuGain:.-1.5D dB Radio Device: BTS
10 dBJidiv Ref 20.00 dBm
Log
0.0 Center Freq||
0.00 / —= 4.950000000 GHz
= - s
4p g et e e
:?DD
s ew 1 Mt #VBW 3 MHz 9wei';aq 333 me ooy Step
[Auto Man
Channel Power Power Spectral Density
Freq Offset
15.49 dBm /26.17 MHz -58.69 dBm /Hz OHz

STATUS
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Channel 193 ANTO

ri Keysight Spectrum Analyzer - Channel Power = ==
| 7 | RF [s0a ac | [ | SENSE:INT| SOURCE OFF | ALIGN AUTO  [04:16:13 AM Apr08, 2017
|Center Freq 4.965000000 GHz | Center Freq: 4.965000000 GHz Radio Std: None Frequency
(] Trig: Free Run Avg|Hold:>100/100
I | #FGain:Low #Atten: 30 dB Ext Gain: -1.50 dB Radio Device: BTS
10 dBldiv Ref 20.00 dBm
Log
oo Center Freq|
000 / = ‘\ 4.965000000 GHz
10,0
20,0 ‘,-"!'/ \M‘M
-30.0 W.AW'“ g i
g fpmr=e]
50,0
£0.0
70,0
I Center 4.965 GHz Span 40 MHz CF Step
Res BW 1 MHz #VBW 3 MHz Sweep 1.333 ms| 4.000000 MHz
Auto Man
Channel Power Power Spectral Density
Freq Offset
15.35 dBm /26.29 MHz -58.85 dBm /Hz OHz
IMSG STATUS
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Channel 196 ANTO

ri Keysight Spectrum Analyzer - Channel Power = ==
| 7 | RF [s0a ac | [ | SENSE:INT| SOURCE OFF | ALIGN AUTO  [04:14:55 AM Apr08, 2017
|[Center Freq 4.980000000 GHz | Center Freq: 4.980000000 GHz Radio Std: None Frequency
(] Trig: Free Run Avg|Hold:>100/100
I | #IFGain:Low #Atten: 30 dB Ext Gain: -1.50 dB Radio Device: BTS
10 dBldiv Ref 20.00 dBm
Log
oo Center Freq|
000 / e \ 4.980000000 GHz
10,0
20,0 J'f \L
Mm"" "Wy
-30.0 W.e“ o g
i T
-40.0
50,0
£0.0
70,0
I Center 4.98 GHz Span 40 MHz CF Step
Res BW 1 MHz #VBW 3 MHz Sweep 1.333 ms| 4.000000 MHz
Auto Man
Channel Power Power Spectral Density
Freq Offset
15.24 dBm /26.46 MHz -58.98 dBm /Hz OHz
msa | iJFile <PICTURE.PNG> saved STATUS
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Channel 190_ANT1

Fﬁ Keysight Spectrum Analyzer - Channel Power @lﬁl@_
| [ | RF [soe ac | [ | SENSE:INT| SOURCE OFF | ALIGN AUTO [ 04:19:09 AM Apr08, 2017
|[Center Freq 4.950000000 GHz | Center Freq: 4.950000000 GHz Radio Std: None Frequency
[ Trig: Free Run Avg|Hold:>100/100
I | #IFGain:Low #Atten: 30 dB Ext Gain: -1.50 dB Radio Device: BTS
10 dBidiv Ref 20.00 dBm
Log
0.0 Center Freq|
0.00 /( —‘\ 4.950000000 GHz
-10.0 l[
200 o \‘;mh
300 MMM o,
400 —_ M\
-50.0
-E0.0
-70.0
| Center 4.95 GHz Span 40 MHz CF Ste
Res BW 1 MHz #VBW 3 MHz Sweep 1.333 ms| 4.000000 MHFZ'
Auto Man
Channel Power Power Spectral Density
Freq Offset
15.61 dBm /25.51 MHz -58.46 dBm /Hz OHz
IMSG STATUS
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Channel 193_ANT1

ri Keysight Spectrum Analyzer - Channel Power = ==
| 7 | RF [s0a ac | [ | SENSE:INT| SOURCE OFF | ALIGN AUTO  [04:20:51 AM Apr08, 2017
|Center Freq 4.965000000 GHz | Center Freq: 4.965000000 GHz Radio Std: None Frequency
(] Trig: Free Run Avg|Hold:>100/100
I | #IFGain:Low #Atten: 30 dB Ext Gain: -1.50 dB Radio Device: BTS
10 dBldiv Ref 20.00 dBm
Log
oo Center Freq|
000 /’ \ 4.965000000 GHz
10,0
200 WM 'mpm
Fratu) E—— i)
50,0
£0.0
70,0
I Center 4.965 GHz Span 40 MHz CF Step
Res BW 1 MHz #VBW 3 MHz Sweep 1.333 ms| 4.000000 MHz
Auto Man
Channel Power Power Spectral Density
Freq Offset
15.43 dBm /25.53 MHz -58.64 dBm /Hz OHz
IMSG STATUS

Page: 23 of 133



Report No : 1710110R-RFUSP22V00 > DEKRA

Channel 196_ANT1

ri Keysight Spectrum Analyzer - Channel Power = ==
| 7 | RF [s0a ac | [ | SENSE:INT| SOURCE OFF | ALIGN AUTO  [04:21:47 AM Apr08, 2017
|[Center Freq 4.980000000 GHz | Center Freq: 4.980000000 GHz Radio Std: None Frequency
(] Trig: Free Run Avg|Hold:>100/100
I | #IFGain:Low #Atten: 30 dB Ext Gain: -1.50 dB Radio Device: BTS
10 dBldiv Ref 20.00 dBm
Log
oo Center Freq|
000 /" —r— \ 4.980000000 GHz
10,0
20,0 ﬂ'f \‘“I-,.,M
300 MW i
400 W‘“M Yoo,
50,0
£0.0
70,0
I Center 4.98 GHz Span 40 MHz CF Step
Res BW 1 MHz #VBW 3 MHz Sweep 1.333 ms| 4.000000 MHz
Auto Man
Channel Power Power Spectral Density
Freq Offset
15.35 dBm /25.76 MHz -58.76 dBm /Hz OHz
IMSG STATUS
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3. Peak Power Spectral Density

3.1. Test Equipment
The following test equipment’s are used during the radiated emission tests:

Peak Power Spectral Density / SR10-H
Instrument Manufacturer |Model No. Serial No Next Cal. Date
Spectrum Analyzer Agilent N9010A US47140172 |2017/08/08

Note: All equipment’s that need to calibrate are with calibration period of 1 year.

3.2 Test Setup

Spectrum Analyzer

*-7—"4‘: L._I
+H oo = EUT

Non-Conducted
Table

wp (Ground Reference Plang ==

3.3. Limits
(b) Low power devices are also limited to a peak power spectral density of 8 dBm per one
MHz. Low power devices using channel bandwidths other than those listed above are
permitted; however, they are limited to a peak power spectral density of 8 dBm/MHz. If
transmitting antennas of directional gain greater than 9 dBi are used, both the maximum
conducted output power and the peak power spectral density should be reduced by the
amount in decibels that the directional gain of the antenna exceeds 9 dBi..

(c) The maximum conducted output power is measured as a conducted emission over any
interval of continuous transmission using instrumentation calibrated in terms of an
RMS-equivalent voltage. If the device cannot be connected directly, alternative techniques
acceptable to the Commission may be used. The measurement results shall be properly
adjusted for any instrument limitations, such as detector response times, limited resolution
bandwidth capability when compared to the emission bandwidth, sensitivity, etc., so as to
obtain a true maximum conducted output power measurement conforming to the definitions in
this paragraph for the emission in question
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3.4.

3.5.

Low power

maximum conducted

High power maximum

conducted output

output power (dBm/MHz) power (dBm/MHz)
Density Limit Density Limit
8 21

Test Procedure

The EUT transmitter output was connected through the appropriate 50-ohm attenuator to a
spectrum analyzer. Resolution bandwidth was set to 1% of occupied bandwidth and video
bandwidth was set to a value greater than the resolution bandwidth. Peak search was used to
find peak spectral density within 5 or 10 MHz signal bandwidth and centered within the 1 MHz
span of measurement; the spectrum analyzer integrated measurement plot was taken.

Uncertainty
+1.62dB
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3.6. Test Result

Product Mimosa C5c

Test Item Peak Power Spectral Density

Test Mode Mode 1: Transmit-Dish

Date of Test 2017/04/13 I Test Site ISR10-H

Peak Power Spectral Density

Channel Frequency ANTO ANT1 ANTO+1 Limit Test
(MHz) (dBm/MHz) (dBm/MHz) (dBm/MHz) | (dBm/MHz) | Result

190 4950 -12.569 -12.136 -9.337
193 4965 -12.446 -12.045 -9.231 <-9 Pass
196 4980 -12.285 -12.081 -9.172

Antenna gain = 26 dBi
Reduced Power Density Limit = Original Power Density Limit — ( Antenna Gain — 9 dBi) = -9 dBm/MHz

Channel 190 ANTO

E Keysight Spectrum Analyzer - Swept SA = || X
RL 1 RF [502 bC | [ [ SENSE:INT] ALIGN AUTO  [01:55:03 AM Apr13, 2017 F
|Center Freq 4.950000000 GHz | Avg Type: RMS TRACE[112345 6 requency
PNO: Fast 50 Trig: Free Run Avg|Hold:>100/100 TYPE|A WAARAMA
IFGain:Low #Atten: 20 dB Ext Gain: -1.50 dB DET|ANNNNN
Mkr1 4.954 848 GHz Auto Tune
10dBidiv__Ref 0.00 dBm -12.569 dBm
og
1 CenterFreq
-10.0 0 4.950000000 GHz
200 )/P
\ StartFreq
300 4.930000000 GHz
e Stop Freq
4.970000000 GHz
-50.0
0.0 My, CF Step
Ty M remror 4.000000 MHz
Auto Man
700
0o Freq Offset
' 0 Hz
-50.0

Center 4.95000 GHz
#Res BW 1.0 MHz

MSG

#/BW 3.0 MHz*

Span 40.00 MHz
Sweep 1.333 ms (10001 pts)

STATUS
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Channel 193 ANTO

E Keysight Spectrum Analyzer - Swept SA Ii“ﬁ“é‘
RL 1 RF [502 bC | [ [ SENSE:INT] [ ALIGN AUTO  [01:59:26 AM Apr13, 2017 F
[Center Freq 4.965000000 GHz | Avg Type: RMS TRACE[12345 6 requency
PNO: Fast ) Trig: Free Run Avg|Hold:>100/100 TYPE|A WA
IFGain:Low #Atten: 20 dB Ext Gain: -1.50 dB DET/A NNNNN
Mkr1 4.965 708 GHz Auto Tune
1L%gBIdiv Ref 0.00 dBm -12.446 dBm
1 CenterFreq
-10.0 2 4.965000000 GHz
-20.0
/ \ StartFreq
00 , 4.945000000 GHz
-0 Stop Freq
4.985000000 GHz
-50.0
CF Step
£00 4000000 MHz
Auto Man
70.0
Freq Offset
-80.0
0 Hz
-30.0
Center 4.96500 GHz Span 40.00 MHz
#Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 1.333 ms (10001 pts)
M3G STATUS
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Channel 196 ANTO

E Keysight Spectrum Analyzer - Swept SA = || X
RL 1 RF [502 bC | [ [ SENSE:INT] [ ALIGN AUTO  [02:02:21 AM Apr13, 2017 F
|Center Freq 4.980000000 GHz | Avg Type: RMS TRACE[112345 6 requency
PNO: Fast 50 Trig: Free Run Avg|Hold:>100/100 TYPE|A YRR
IFGain:Low #Atten: 20 dB Ext Gain: -1.50 dB DET|ANNNNN
Mkr1 4.983 936 GHz Auto Tune
10dBidiv__Ref 0.00 dBm -12.285 dBm
og
1 CenterFreq
-10.0 4.980000000 GHz
/mmmmmu
200
/ \ StartFreq
300 4.960000000 GHz
e Stop Freq
5.000000000 GHz
-50.0
-60.0 CF Step
' 4.000000 MHz
Auto Man
700
Freq Offset
-80.0
0 Hz
-50.0

Center 4.98000 GHz
#Res BW 1.0 MHz

MSG

#/BW 3.0 MHz*

Span 40.00 MHz

Sweep 1.333 ms (10001 pts)

STATUS
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Channel 190 ANT1

E Keysight Spectrum Analyzer - Swept SA = || X
RL 1 RF [502 bC | [ [ SENSE:INT] [ ALIGN AUTO  [02:27:12 AM Apr13, 2017 F
|Center Freq 4.950000000 GHz | Avg Type: RMS TRACE[112345 6 requency
PNO: Fast 50 Trig: Free Run Avg|Hold:>100/100 TYPE|A YRR
IFGain:Low #Atten: 20 dB Ext Gain: -1.50 dB DET|ANNNNN
Mkr1 4.954 736 GHz Auto Tune
10 dBidiv  Ref 0.00 dBm -12.136 dBm
Log
CenterFreq

"

S

-50.0

4.950000000 GHz

StartFreq
4.930000000 GHz

Stop Freq
4.970000000 GHz

CF Step
4.,000000 MHz

Auto Man

-50.0

Freq Offset
0 Hz

Center 4.95000 GHz
#Res BW 1.0 MHz

MSG

#/BW 3.0 MHz*

Span 40.00 MHz

Sweep 1.333 ms (10001 pts)

STATUS
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Channel 193 ANT1

E Keysight Spectrum Analyzer - Swept SA = || X
RL 1 RF [502 bC | [ [ SENSE:INT] [ ALIGN AUTO  [02:23:19 AM Apr13, 2017 F
|Center Freq 4.965000000 GHz | Avg Type: RMS TRACE[112345 6 requency
PNO: Fast 50 Trig: Free Run Avg|Hold:>100/100 TYPE|A YRR
IFGain:Low #Atten: 20 dB Ext Gain: -1.50 dB DET|ANNNNN
Mkr1 4.966 928 GHz Auto Tune
10dBidiv__Ref 0.00 dBm -12.045 dBm
og
1 CenterFreq
-10.0 — 0 - 4.965000000 GHz
200 /f \\
/ \ StartFreq
300 4.945000000 GHz
e Stop Freq
4.985000000 GHz
-50.0
-60.0 CF Step
' iy 4.000000 MHz
Auto Man
700
Freq Offset
-80.0
0 Hz
-50.0

Center 4.96500 GHz
#Res BW 1.0 MHz

MSG

#/BW 3.0 MHz*

Span 40.00 MHz

Sweep 1.333 ms (10001 pts)

STATUS
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Channel 196 ANT1

E Keysight Spectrum Analyzer - Swept SA Ii“ﬁ“é‘
RL RF [50Q2 DC | | [ SENSE:INT] ALIGN AUTO  [02:08:22 AM Apr13, 2017 Frequency
Avg Type: RMS
[Center Freq 4.980000000 GHE: _ .;;;.' g Free Run o Type RS Tcel12345 ¢
IFGain:Low #Atten: 20 dB Ext Gain: -1.50 dB DET/A NNNNN
Mkr1 4.983 272 GHz Auto Tune
19gBidiv__Ref 0.00 dBm -12.081 dBm
1| CenterFreq
-10.0 0 - 4.980000000 GHz
=200 /r \
/ \ StartFreq
A0 4.960000000 GHz
-0 Stop Freq
5.000000000 GHz
-50.0
00 . CF Step
i Ty 4.000000 MHz
Auto Man
-70.0
Freq Offset
-80.0 0 Hz
-90.0
Center 4.98000 GHz Span 40.00 MHz
#Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 1.333 ms (10001 pts)
M3G STATUS
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Product Mimosa C5¢c
Test Item Peak Power Spectral Density
Test Mode Mode 2: Transmit-Dipole
Dateof Test  |2017/04/08 [ Test Site [SR10-H
Peak Power Spectral Density
ch | Frequency ANTO ANT1 ANTO+1 Limit Test
anne
(MHz) (dBm/MHz) (dBm/MHz) (dBm/MHz) (dBm/MHz) Result
190 4950 4.457 4.465 7.471
193 4965 4.348 4.209 7.289 <8 Pass
196 4980 4.297 4.257 7.287
Channel 190 ANTO
E Keysight Spectrum Analyzer - Swept SA Ii“ﬁ“él
RL 1 RF [500 ac | [ [ SENSE:INT| SOURCE OFF | ALIGN AUTO  [04:11:53 AM Apr08, 2017
[Center Freq 4.950000000 GHz | Avg Type: RMS TRacE[123456|  [reduency
PNO: Fast . Trig: Free Run Avg|Hold:>100/100 TYPE|A WA
IFGain:Low — #Atten: 30 dB Ext Gain: -1.50 dB DET/A NNNNN
Mkr1 4.944 540 GHz Auto Tune
10dBidiv__Ref 20.00 dBm 4.457 dBm
CenterFreq
.0 .1 4.950000000 GHz
0.00 P g it o e T,
\ StartFreq
100 4.930000000 GHz
200 Stop Freq
4.970000000 GHz
-30.0
M CF Ste
-0 4,000000 s
Auto Man
-50.0
Freq Offset
-60.0
0 Hz
-70.0
Center 4.95000 GHz Span 40.00 MHz
#Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 1.333 ms (10001 pts)

MSG

STATUS
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Channel 193 ANTO

E Keysight Spectrum Analyzer - Swept SA Ii“ﬁ“é‘
RL RF [500 ac | [ [ SENSE:INT| SOURCE OFF | ALIGN AUTO  [04:12:36 AM Apr08, 2017 F
|Center Freq 4.965000000 GHz | Avg Type: RMS TRACE[12345 6 requency
PNO: Fast ) Trig: Free Run Avg|Hold:>100/100 TYPE|A WA
IFGain:Low #Atten: 30 dB Ext Gain: -1.50 dB DETJA NNNNN
Mkr1 4.959 220 GHz Auto Tune
10 dBidiv__Ref 20.00 dBm 4.348 dBm
og
CenterFreq
10.0 01 4.965000000 GHz
0.00 Fal Mo B i
/ \ StartFreq
00 4.945000000 GHz
200 Stop Freq
4.985000000 GHz
300
oo ™ CF Step
’ 4.,000000 MHz
Auto Man
-50.0
Freq Offset
-B0.0
0 Hz
700
Center 4.96500 GHz Span 40.00 MHz

#Res BW 1.0 MHz
msc | dFile <PICTURE.PNG> saved

#/BW 3.0 MHz*

Sweep 1.333 ms (10001 pts)

STATUS
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Channel 196 ANTO

E Keysight Spectrum Analyzer - Swept SA Ii“ﬁ“é‘
RL 1 RF [500 ac | [ [ SENSE:INT| SOURCE OFF | ALIGN AUTO  [04:13:30 AM Apr0g, 2017 F
[Center Freq 4.980000000 GHz | Avg Type: RMS TRACE[12345 6 requency
PNO: Fast ) Trig: Free Run Avg|Hold:>100/100 TYPE|A WA
IFGain:Low #Atten: 30 dB Ext Gain: -1.50 dB DET/A NNNNN
Mkr1 4.973 008 GHz Auto Tune
10dBidiv__Ref 20.00 dBm 4.297 dBm
CenterFreq
10.0 91 4.980000000 GHz
0.00 _ e B
/ \ StartFreq
400 4.960000000 GHz
200 Stop Freq
5.000000000 GHz
-30.0
CF Step
-0 4000000 MHz
Auto Man
-50.0
Freq Offset
-60.0
0 Hz
70.0
Center 4.98000 GHz Span 40.00 MHz
#Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 1.333 ms (10001 pts)
M3G STATUS
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Channel 190 ANT1

E Keysight Spectrum Analyzer - Swept SA Ii“ﬁ“é‘
RL 1 RF [500 ac | [ [ SENSE:INT| SOURCE OFF | ALIGN AUTO  [04:10:06 AM Apr0g, 2017 F
[Center Freq 4.950000000 GHz | Avg Type: RMS TRACE[12345 6 requency
PNO: Fast ) Trig: Free Run Avg|Hold:>100/100 TYPE|A WA
IFGain:Low #Atten: 30 dB Ext Gain: -1.50 dB DET/A NNNNN
Mkr1 4.946 912 GHz Auto Tune
10dBidiv__Ref 20.00 dBm 4.465 dBm
CenterFreq
100 ’1 4.950000000 GHz
0.00 _ - . Y
/ \ StartFreq
400 4.930000000 GHz
200 Stop Freq
4.970000000 GHz
-30.0
CF Step
00 Lttt 4.000000 MHz
Auto Man
-50.0
Freq Offset
-60.0
0 Hz
70.0
Center 4.95000 GHz Span 40.00 MHz
#Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 1.333 ms (10001 pts)
M3G STATUS
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Channel 193 ANT1

E Keysight Spectrum Analyzer - Swept SA Ii“ﬁ“é‘
RL 1 RF [500 ac | [ [ SENSE:INT| SOURCE OFF | ALIGN AUTO  [04:09:25 AM Apr08, 2017 F
[Center Freq 4.965000000 GHz | Avg Type: RMS TRACE[12345 6 requency
PNO: Fast ) Trig: Free Run Avg|Hold:>100/100 TYPE|A WA
IFGain:Low #Atten: 30 dB Ext Gain: -1.50 dB DET/A NNNNN
Mkr1 4.960 964 GHz Auto Tune
10dBidiv__Ref 20.00 dBm 4.209 dBm
CenterFreq
10.0 01 4.965000000 GHz
0.00 ral Bl ™
/ \ StartFreq
400 4.945000000 GHz
200 Stop Freq
4.985000000 GHz
-30.0
CF Step
-0 4000000 MHz
Auto Man
-50.0
Freq Offset
-60.0
0 Hz
70.0
Center 4.96500 GHz Span 40.00 MHz
#Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 1.333 ms (10001 pts)
M3G STATUS
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Channel 196 ANT1

E Keysight Spectrum Analyzer - Swept SA Ii“ﬁ“é‘
RL 1 RF [500 ac | [ [ SENSE:INT| SOURCE OFF | ALIGN AUTO  [04:08:39 AM Apr08, 2017 F
ICenter Freq 4.980000000 GHz | Avg Type: RMS TRACE[12345 6 requency
PNO: Fast 50 Trig: Free Run Avg|Hold:>100/100 TYPE| A WARARARA
IFGain:Low #Atten: 30 dB Ext Gain: -1.50 dB DET/ANNNNN
Mkr1 4.976 252 GHz Auto Tune
1L%gBIdiv Ref 20.00 dBm 4.257 dBm
CenterFreq
0.0 31 4.980000000 GHz
0.00 ' el ™,
/ \ StartFreq
10.0 4.960000000 GHz
0 Stop Freq
5.000000000 GHz
300
] . CF Step
00 Lt 4.000000 MHz
Auto Man
00
Freq Offset
00
0 Hz
700
Center 4.98000 GHz Span 40.00 MHz
#Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 1.333 ms (10001 pts)
msG [ 1) File <PICTURE.PNG> saved STATUS
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4. Occupied Bandwidth

4.1. Test Equipment
The following test equipment’s are used during the radiated emission tests:
Occupied Bandwidth / SR10-H
Instrument Manufacturer |Model No. Serial No Next Cal. Date

Spectrum Analyzer Agilent N9010A US47140172 |2017/08/08

Note: All equipment’s that need to calibrate are with calibration period of 1 year.

4.2. Test Setup

Spectrum Analyzer

e EUT

Non-Conducted
Table

wp (Ground Reference Plang ==
I

4.3. Limits

No Required

4.4. Uncertainty

681.6Hz
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4.5. Test Result

Product Mimosa C5¢c
Test Item Occupied Bandwidth
Test Mode Mode 1: Transmit-Dish
Date of Test 2017/03/03 I Test Site ISR10-H
Frequency ANTO ANT1 o Test
Channel Limit
(MHz) (MHz) (MHz) Result
190 4950 18.848 18.655
193 4965 18.747 18.551 N/A Pass
196 4980 18.676 18.561
Channel 190 ANTO
E Keysight Spectrum Analyzer - Occupied BW EI@
RF [500 ac | [ [ SENSE:INT| SOURCE OFF | ALIGN AUTO  [10:12:17 AM Mar03, 2017
[Center Freq 4.950000000 GHz | Center Freq: 4.950000000 GHz Radio Std: None Frequency
[ Trig: Free Run Avg|Hold:>100/100
#FGain:Low #Atten: 30 dB Ext Gain: -1.50 dB Radio Device: BTS
10 dBidiv Ref 20.00 dBm
Log
0.0 CenterFreq
0.0 — T —— 4.950000000 GHz
-10.0 o _ Ba¥
-20.0 kﬂ%
300 , Mook,

400 M"'\'-
0.0 ol M

-60.0
-70.0
Center 4.95 GHz Span 40 MHz CF Ste
Res BW 510 kHz #/BW 1.5 MHz Sweep 1.333 ms| 4.000000 MHFZ'
Auto Man
Occupied Bandwidth Total Power 11.3 dBm
18.848 MHZ Frerffset
Transmit Freq Error -112.74 kHz % of OBW Power  99.00 % 0Hz
x dB Bandwidth 26.18 MHz x dB -26.00 dB
MSG STATUS
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Channel 193 ANTO

E Keysight Spectrum Analyzer - Occupied BW Ii“ﬁ“é‘
RF [500 ac | [ [ SENSE:INT| SOURCE OFF | ALIGN AUTO  [10:17:16 AM Mar03, 2017
[Center Freq 4.965000000 GHz | Center Freq: 4.965000000 GHz Radio Std: None Frequency
[ Trig: Free Run Avg|Hold:>100/100
#IFGain:Low #Atten: 30 dB Ext Gain: -1.50 dB Radio Device: BTS
10 dBidiv Ref 20.00 dBm
Log
0.0 CenterFreq
0.00 PP PR IOy PR P AT 4.965000000 GHz
-10.0 ‘;.'r 1,
200
300
-40.0
00 MMWM MM-#
-B0.0
700
Center 4.965 GHz Span 40 MHz CF Step
Res BW 510 kHz #/BW 1.5 MHz Sweep 1.333 ms| 4.000000 MHz
] ] Auto Man
Occupied Bandwidth Total Power 11.4 dBm
1 8.747 MHZ Freq Offset
Transmit Freq Error -88.274 kHz % of OBW Power  99.00 % 0Hz
x dB Bandwidth 26.14 MHz x dB -26.00 dB
MSG STATUS

Page: 41 of 133



Report No : 1710110R-RFUSP22V00 > DEKRA

Channel 196 ANTO

E Keysight Spectrum Analyzer - Occupied BW Ii“ﬁ“é‘
RF [500 ac | [ [ SENSE:INT| SOURCE OFF | ALIGN AUTO  [10:18:24 AM Mar03, 2017
[Center Freq 4.980000000 GHz | Center Freq: 4.980000000 GHz Radio Std: None Frequency
[ Trig: Free Run Avg|Hold:>100/100
#IFGain:Low #Atten: 30 dB Ext Gain: -1.50 dB Radio Device: BTS
10 dBidiv Ref 20.00 dBm
Log
0.0 CenterFreq
0.00 PR PO VP Ey SR 4.980000000 GHz
o o i .
-10.0 'f y
200
300
-40.0
-50.0
-B0.0
700
Center 4.98 GHz Span 40 MHz CF Step
Res BW 510 kHz #/BW 1.5 MHz Sweep 1.333 ms| 4.000000 MHz
] ] Auto Man
Occupied Bandwidth Total Power 11.5 dBm
1 8.676 MHZ Freq Offset
Transmit Freq Error -32.748 kHz % of OBW Power  99.00 % 0Hz
x dB Bandwidth 26.14 MHz x dB -26.00 dB
MSG STATUS
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Channel 190 ANT1

E Keysight Spectrum Analyzer - Occupied BW Ii“ﬁ“é‘
RF [500 ac | [ [ SENSE:INT| SOURCE OFF | ALIGN AUTO  [10:20:26 AM Mar03, 2017
|Center Freq 4.950000000 GHz | Center Freq: 4.950000000 GHz Radio Std: None Frequency
(] Trig: Free Run Avg|Hold:>100/100
#IFGain:Low #Atten: 30 dB Ext Gain: -1.50 dB Radio Device: BTS

10 dBidiv Ref 20.00 dBm

Log

o CenterFreq
oo P e TP PP EVB 4.950000000 GHz
-10.0 IFF " - '""L‘\h

-20.0

-30.0
-40.0

500 MMW

-60.0
-70.0
Center 4.95 GHz Span 40 MHz CF Ste
Res BW 510 kHz #/BW 1.5 MHz Sweep 1.333 ms| 4.000000 MHFZ'
Auto Man
Occupied Bandwidth Total Power 11.1 dBm
18.655 MHz Freq Offset
Transmit Freq Error -148.49 kHz % of OBW Power  99.00 % 0Hz
x dB Bandwidth 25.55 MHz x dB -26.00 dB
M3G STATUS
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Channel 193 ANT1

E Keysight Spectrum Analyzer - Occupied BW Ii“ﬁ“é‘
RF [500 ac | [ [ SENSE:INT| SOURCE OFF | ALIGN AUTO  [10:19:58 AM Mar03, 2017
[Center Freq 4.965000000 GHz | Center Freq: 4.965000000 GHz Radio Std: None Frequency
[ Trig: Free Run Avg|Hold:>100/100
#FGain:Low #Atten: 30 dB Ext Gain: -1.50 dB Radio Device: BTS
10 dBidiv Ref 20.00 dBm
Log
0.0 CenterFreq
0.00 YT W TR PR SRS 4.965000000 GHz
-10.0 ;"r 4,
200 "’k
300 "
-40.0
£0.0 M
-B0.0
700
Center 4.965 GHz Span 40 MHz CF Step
Res BW 510 kHz #/BW 1.5 MHz Sweep 1.333 ms| 4.000000 MHz
] ] Auto Man
Occupied Bandwidth Total Power 11.5 dBm
1 8.551 MHZ Freq Offset
Transmit Freq Error -104.14 kHz % of OBW Power  99.00 % 0Hz
x dB Bandwidth 25.53 MHz x dB -26.00 dB
MSG STATUS
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Channel 196 ANT1

E Keysight Spectrum Analyzer - Occupied BW Ii“ﬁ“é‘
RF [500 ac | [ [ SENSE:INT| SOURCE OFF | ALIGN AUTO  [10:19:30 AM Mar03, 2017
[Center Freq 4.980000000 GHz Center Freq: 4.980000000 GHz Radio Std: None Frequency
T Trig: Free Run Avg|Hold:>100/100
#IFGain:Low #Atten: 30 dB Ext Gain: -1.50 dB Radio Device: BTS
10 dBidiv Ref 20.00 dBm
Log
0.0 CenterFreq
0.00 peopET TS PO P 4.980000000 GHz
-10.0 il ™
200 \MM
300 e
400 M
-50.0
-B0.0
700
Center 4.98 GHz Span 40 MHz CF Step
Res BW 510 kHz #/BW 1.5 MHz Sweep 1.333 ms| 4.000000 MHz
Man
Occupied Bandwidth Total Power 11.6 dBm
1 8.551 MHZ Freq Offset
0 Hz

MSG

Transmit Freq Error -122.88 kHz % of OBW Power 99.00 %
x dB Bandwidth 25.44 MHz x dB -26.00 dB

STATUS
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Product Mimosa C5¢c
Test Item Occupied Bandwidth
Test Mode Mode 2: Transmit-Dipole
Dateof Test  |2017/03/03 [ Test Site [SR10-H
Frequency ANTO ANT1 o Test
Channel Limit
(MHz) (MHz) (MHz) Result
190 4950 18.813 18.598
193 4965 18.671 18.614 N/A Pass
196 4980 18.720 18.596
Channel 190 ANTO
E Keysight Spectrum Analyzer - Occupied BW EI@
RF [500 ac | [ [ SENSE:INT| SOURCE OFF | ALIGN AUTO  [10:41:41 AM Mar04, 2017
[Center Freq 4.950000000 GHz Center Freq: 4.950000000 GHz Radio Std: None Frequency
T Trig: Free Run Avg|Hold:>100/100
#FGain:Low #Atten: 30 dB Ext Gain: -1.50 dB Radio Device: BTS
10 dBidiv Ref 20.00 dBm
Log
0.0 CenterFreq
0.00 e R ™ gt pn ks ~ 4.950000000 GHz
-10.0
=200
-30.0
-40.0
-50.0
-60.0
-70.0
Center 4.95 GHz Span 40 MHz CF Ste
Res BW 510 kHz #/BW 1.5 MHz Sweep 1.333 ms| 4.000000 MHFZ'
Auto Man
Occupied Bandwidth Total Power 15.4 dBm
18.813 MHZ Frerffset
Transmit Freq Error -105.91 kHz % of OBW Power  99.00 % 0Hz
x dB Bandwidth 26.17 MHz x dB -26.00 dB

MSG STATUS
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Channel 193 ANTO

E Keysight Spectrum Analyzer - Occupied BW Ii“ﬁ“é‘
RF [500 ac | [ [ SENSE:INT| SOURCE OFF | ALIGN AUTO  [10:40:20 AM Mar 04, 2017
[Center Freq 4.965000000 GHz | Center Freq: 4.965000000 GHz Radio Std: None Frequency
[ Trig: Free Run Avg|Hold:>100/100
#IFGain:Low #Atten: 30 dB Ext Gain: -1.50 dB Radio Device: BTS
10 dBidiv Ref 20.00 dBm
Log
0.0 CenterFreq
0.00 ( . e e e 4.965000000 GHz
-10.0
200
300
-40.0
-50.0
-B0.0
700
Center 4.965 GHz Span 40 MHz CF Step
Res BW 510 kHz #/BW 1.5 MHz Sweep 1.333 ms| 4.000000 MHz
] ] Auto Man
Occupied Bandwidth Total Power 15.6 dBm
1 8.671 MHZ Freq Offset
Transmit Freq Error -47.170 kHz % of OBW Power  99.00 % 0Hz
x dB Bandwidth 26.29 MHz x dB -26.00 dB
MSG STATUS
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Channel 196 ANTO

E Keysight Spectrum Analyzer - Occupied BW Ii“ﬁ“é‘
RF [500 ac | [ [ SENSE:INT| SOURCE OFF | ALIGN AUTO  [10:38:04 AM Mar 04, 2017
|Center Freq 4.980000000 GHz | Center Freq: 4.980000000 GHz Radio Std: None Frequency
(] Trig: Free Run Avg|Hold:>100/100
#IFGain:Low #Atten: 30 dB Ext Gain: -1.50 dB Radio Device: BTS

10 dBidiv Ref 20.00 dBm

Log
.o CenterFreq
0.00 L T A A S e 4.980000000 GHz
N
-10.0
=200
-30.0
-40.0
-50.0
-60.0
-70.0
Center 4.98 GHz Span 40 MHz CF Ste
Res BW 510 kHz #VBW 1.5 MHz Sweep 1.333 ms| 4.000000 MHFZ'
Auto Man
Occupied Bandwidth Total Power 15.8 dBm
18.720 MHz Freq Offset
Transmit Freq Error -30.220 kHz % of OBW Power  99.00 % 0Hz
x dB Bandwidth 26.46 MHz x dB -26.00 dB
M3G STATUS
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Channel 190 ANT1

E Keysight Spectrum Analyzer - Occupied BW Ii“ﬁ“é‘
RF [500 ac | [ [ SENSE:INT| SOURCE OFF | ALIGN AUTO  [10:11:25 AM Mar 04, 2017
|Center Freq 4.950000000 GHz | Center Freq: 4.950000000 GHz Radio Std: None Frequency
(] Trig: Free Run Avg|Hold:>100/100
#IFGain:Low #Atten: 30 dB Ext Gain: -1.50 dB Radio Device: BTS

10 dBidiv Ref 20.00 dBm

Log
0.0 CenterFreq
0.00 At sty M M S A 4950000000 GHz
- N
-10.0 X
=200 ‘M
-30.0
-40.0
-50.0
-60.0
-70.0
Center 4.95 GHz Span 40 MHz CF Ste
Res BW 510 kHz #VBW 1.5 MHz Sweep 1.333 ms| 4.000000 MHFZ'
Auto Man
Occupied Bandwidth Total Power 15.7 dBm
1 8.598 MHZ Freq Offset
Transmit Freq Error -113.00 kHz % of OBW Power  99.00 % 0Hz
x dB Bandwidth 25.51 MHz x dB -26.00 dB
M3G STATUS

Page: 49 of 133



Report No : 1710110R-RFUSP22V00 > DEKRA

Channel 193 ANT1

E Keysight Spectrum Analyzer - Occupied BW Ii“ﬁ“é‘
RF [500 ac | [ [ SENSE:INT| SOURCE OFF | ALIGN AUTO  [10:21:32 AM Mar 04, 2017
[Center Freq 4.965000000 GHz | Center Freq: 4.965000000 GHz Radio Std: None Frequency
[ Trig: Free Run Avg|Hold:>100/100
#IFGain:Low #Atten: 30 dB Ext Gain: -1.50 dB Radio Device: BTS
10 dBidiv Ref 20.00 dBm
Log
0.0 CenterFreq
000 U T T TN Y AN YU SN E ST P _\ 4.965000000 GHz
-100 LY
200 M
300
-40.0
-50.0
-B0.0
700
Center 4.965 GHz Span 40 MHz CF Step
Res BW 510 kHz #/BW 1.5 MHz Sweep 1.333 ms| 4.000000 MHz
] ] Auto Man
Occupied Bandwidth Total Power 16.8 dBm
18.614 MHZ Frerffset
Transmit Freq Error -129.23 kHz % of OBW Power  99.00 % 0Hz
x dB Bandwidth 25.53 MHz x dB -26.00 dB
MSG STATUS

Page: 50 of 133



Report No : 1710110R-RFUSP22V00 > DEKRA

Channel 196 ANT1

E Keysight Spectrum Analyzer - Occupied BW Ii“ﬁ“é‘
RF [500 ac | [ [ SENSE:INT| SOURCE OFF | ALIGN AUTO  [10:34:11 AM Mar04, 2017
[Center Freq 4.980000000 GHz | Center Freq: 4.980000000 GHz Radio Std: None Frequency
[ Trig: Free Run Avg|Hold:>100/100
#FGain:Low #Atten: 30 dB Ext Gain: -1.50 dB Radio Device: BTS
10 dBidiv Ref 20.00 dBm
Log
100 CenterFreq
oon | &EMM&MMOM\ 4.980000000 GHz
0.0 i
200
300
-40.0
-50.0
-B0.0
700
Center 4.98 GHz Span 40 MHz CF Step
Res BW 510 kHz #/BW 1.5 MHz Sweep 1.333 ms| 4.000000 MHz
] ] Auto Man
Occupied Bandwidth Total Power 16.9 dBm
1 8.596 MHZ Freq Offset
Transmit Freq Error -105.99 kHz % of OBW Power  99.00 % 0Hz
x dB Bandwidth 25.76 MHz x dB -26.00 dB
MSG STATUS

Page: 51 of 133



Report No : 1710110R-RFUSP22V00 > DEKRA

5.

5.1.

5.2.

5.3.

Power Spectral Density Mask

Test Equipment
The following test equipment’s are used during the radiated emission tests:

Power Spectral Density Mask / SR10-H
Instrument Manufacturer |Model No. Serial No Next Cal. Date
Spectrum Analyzer Agilent N9010A US47140172 |2017/08/08

Note: All equipment’s that need to calibrate are with calibration period of 1 year.

Test Setup
Spectrum Analyzer
T7|3‘: L._I
‘1 oo = EUT
I ]
Non-Conducted
Table

Wb Ground Reference Plane =

Limits

Emission Mask L. For low power transmitters (20 dBm or less) operating in the 4940-4990
MHz frequency band, the power spectral density of the emissions must be attenuated below
the output power of the transmitter as follows:

(1) On any frequency removed from the assigned frequency between 0—45% of the authorized
bandwidth (BW): 0 dB.

(2) On any frequency removed from the assigned frequency between 45-50% of the
authorized bandwidth: 219 log (% of (BW)/45) dB.

(3) On any frequency removed from the assigned frequency between 50-55% of the
authorized bandwidth: 10 + 242 log (% of (BW)/50) dB.

(4) On any frequency removed from the assigned frequency between 55-100% of the
authorized bandwidth: 20 + 31 log (% of (BW)/55) dB attenuation.

(5) On any frequency removed from the assigned frequency between 100-150% of the
authorized bandwidth: 28 + 68 log (% of (BW)/100) dB attenuation.

(6) On any frequency removed from the assigned frequency above 150% of the authorized
bandwidth: 40 dB.
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(7) The zero dB reference is measured relative to the highest average power of the

fundamental emission measured across the designated channel bandwidth using a resolution
bandwidth of at least one percent of the occupied bandwidth of the fundamental emission and a
video bandwidth of 30 kHz. The power spectral density is the power measured within the
resolution bandwidth of the measurement device divided by the resolution bandwidth of the
measurement device. Emission levels are also based on the use of measurement
instrumentation employing a resolution bandwidth of at least one percent of the occupied
bandwidth.

Emission Mask M. For high power transmitters (greater than 20 dBm) operating in the
4940-4990 MHz frequency band, the power spectral density of the emissions must be
attenuated below the output power of the transmitter as follows:

(1) On any frequency removed from the assigned frequency between 0—45% of the authorized
bandwidth (BW): 0 dB.

(2) On any frequency removed from the assigned frequency between 45-50% of the
authorized bandwidth: 568 log (% of (BW)/45) dB.

(3) On any frequency removed from the assigned frequency between 50-55% of the
authorized bandwidth: 26 + 145 log (% of BW/50) dB.

(4) On any frequency removed from the assigned frequency between 55-100% of the
authorized bandwidth: 32 + 31 log (% of (BW)/55) dB.

(5) On any frequency removed from the assigned frequency between 100-150% of the
authorized bandwidth: 40 + 57 log (% of (BW)/100) dB.

(6) On any frequency removed from the assigned frequency between above 150% of the
authorized bandwidth: 50 dB or 55 + 10 log (P) dB, whichever is the lesser attenuation.

(7) The zero dB reference is measured relative to the highest average power of the
fundamental emission measured across the designated channel bandwidth using a resolution
bandwidth of at least one percent of the occupied bandwidth of the fundamental emission and a
video bandwidth of 30 kHz. The power spectral density is the power measured within the
resolution bandwidth of the measurement device divided by the resolution bandwidth of the
measurement device. Emission levels are also based on the use of measurement
instrumentation employing a resolution bandwidth of at least one percent of the occupied
bandwidth.

Equipment Classification
[X] Emission Mask L [ ] Emission Mask M

NOTE:
Emission Mask L. For low power transmitters (20 dBm or less)
Emission Mask M. For high power transmitters (greater than 20 dBm)
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5.4.

5.5.

Test Procedure

TIA-603-C Section 2.2.11, 2.2.13 (with FCC deviations)

The EUT transmitter was connected to a spectrum analyzer through an appropriate 50 ohm
attenuator. The reference level for the mask was set using the highest average power of the
fundamental emission measured across the channel bandwidth using a RBW of at least 1% of
the occupied bandwidth of the fundamental emission (91 kHz for this test) and a VBW of 30
kHz.

Uncertainty

+1.62dB
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5.6. Test Result

Product Mimosa C5¢c

Test Item Power Spectral Density Mask

Test Mode Mode 1: Transmit-Dish

Date of Test 2017/04/13 Test Site SR10-H

Channel 190 ANTO

Spectrum | ||:%:1 I

Ref Level 0.00 deém  Offset 1.50 dB Mode Sweep
Count 100/100
@1ay Awvglog

Limit ¢heck :
-10 gBIpa
-20 dBm L
-30 dBm 1" f ‘1 \1
-40 dBm j J l \'L

-50 dBm } \
=SSO / \
=70 dBem / \

-80 dem
-00 dBm
CF 4.95 GHz 10001 pts Span 200.0 MHz
Spectrum Emission Mask Standard: FCC_Part90Y_Mask L
Peak Power -19.13 dBm RBW 300.000 kHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel | ALimit |
-100.000 MHz -39.000 MHz 300.000 kHz 4,87997 GHz -72.68 dBm -53.96 dB -13.54 dB
-39.000 MHz -26.000 MHz 300.000 kHz 4.91115 GH=z -73.60 dBm -54.48 di -14.61 dB
-26.000 MHz -14.300 MHz 300.000 kHz 4,93547 GHz -60.22 dBm -41.09 dB -20.91 dB
-14.300 MHz -13.000 MHz 300.000 kHz 4.93571 GH=z -58.16 dBm -39.04 dB -19.11 dB
-13.000 MHz -11.700 MHz | 300,000 kHz 4,93705 GHz -52.95 dBm -33.82 db -24.21 dB
11.700 MHz 13.000 MHz 300.000 kHz 4.,96293 GH=z -52.68 dBm -33.596 dB -24.10 dB
13.000 MHz 14,300 MHz | 300,000 kHz 4.96429 GHz -57.66 dBm -38.54 db -18.62 dB
14,300 MHz 26.000 MHz 300.000 kHz 4,96439 GHZ -59.44 dBem -40.31 dB -20.25 dB
26.000 MHz 39.000 MHz 300.000 kHz 4.98899 GH=z -72.65 dBm -53.52 di -13.53 dB
39.000 MHz 100,000 MHz 300.000 kHz 2.03991 GHz -70.82 dBm 51,71 dB -11.71dB
T I ERRRERRND i

Date:13 APR 2017 012740
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Channel 193 ANTO

Spectrum | ||:%:1 I

Ref Level 0.00 dBém  Offset 1.50 dB Mode Sweep
Count 100/100
@1lav Avwglog

Limit ¢heck t
-10 gBorea
-Z20 dBm Fp-ﬁ-.-
[T
-40 dBm j J l \L

-50dBm ‘/ \
SOoEm
-70 dBmA / \

s o T L n
-80 dBm
-90 dem
CF 4.965 GHz 10001 pts Span 200.0 MHz
Spectrum Emission Mask Standard: FCC_Part90Y_mask L
Peak Power -19.03 dBm RBW 300.000 kHz
Range Low | Rangeup | RBW | Frequency | powerabs | PowerRel | ALimit |
-100.000 MHz -39.000 MHz 300.000 kHz 4,91989 GHz -72.52 dBm -53.50 dB -13.50 dB
-39.000 MHz -26.000 MHz 300.000 kHz 4.,92601 GHz -73.44 dBm -54.41 dB -14.42 dB
-26.000 MHz -14.300 MHz 300.000 kHz 4.95068 GHz -59.34 dBm -40.31 dB -20.30 dB
-14.300 MHz -13.000 MHz 300.000 kHz 4,93073 GHz -58.17 dBm -39.14 dB -19.37 dB
-13.000 MHz -11.700 MHz 300.000 kHz 4.95203 GH=z -53.16 dBm -34.13 dB -24.36 dB
11,700 MHz 13.000 MHz 300.000 kHz 4.,97799 GHz -53.06 dBm -34.03 db -24.11 dB
13.000 MHz 14.300 MHz 300.000 kHz 4.97921 GH=z -57.26 dBm -38.24 dB -18.93 dB
14,300 MHz 26.000 MHz 300.000 kHz 4.97935 GHz -58.88 dBm -39.85 dB -19.82 dB
26,000 MHz 39.000 MHz 300.000 kHz 2.00361 GHz -72.03 dBm -53.00 dB -13.36 dB
329,000 MHz 100.000 MHz 300.000 kHz 5.03995 GHz -70.68 dBm -51.65 dB -11.65 dB

PERRERED

Date:13 APR 2017 012824
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Channel 196 ANTO

Spectrum | ||:%:1 I

Ref Level 0.00 dBém  Offset 1.50 dB Mode Sweep
Count 100/100
@1lav Avwglog

Limit ¢heck t
-10 gBorea
-20 dBm o
[T
-40 dBm J \‘
-50 dBm /

SOoEm
-70dBm / \

-80 dBm
-90 dem
CF 4.98 GHz 10001 pts Span 200.0 MHz
Spectrum Emission Mask Standard: FCC_Part90Y_Mask L
Peak Power -18.97 dBm RBW 300.000 kHz
Range Low | Rangeup | RBW | Frequency | powerabs | PowerRel | ALimit |
-100.000 MHz -39.000 MHz 300.000 kHz 4,93889 GHz -73.22 dBm -54.25 dB -14.25 dB
-39.000 MHz -26.000 MHz 300.000 kHz 4.94103 GHz -73.38 dBm -54.41 dB -14.44 dB
-26.000 MHz -14.300 MHz 300.000 kHz 4.96565 GHz -58.99 dBm -40.02 dB -19.95 dB
-14.300 MHz -13.000 MHz 300.000 kHz 4,96573 GHz -58.05 dBm -39.07 dB -19.30 dB
-13.000 MHz -11.700 MHz 300.000 kHz 4.96701 GH=z -53.42 dBm -34.45 dB -24.53 dB
11,700 MHz 13.000 MHz 300.000 kHz 4,99299 GHz -53.21 dBm -34.24 db -24.32 dB
13.000 MHz 14.300 MHz 300.000 kHz 4.99425 GHz -57.90 dBm -38.92 dB -19.31 dB
14,300 MHz 26.000 MHz 300.000 kHz 4.99437 GHz -59.81 dBm -40.83 dB -20.78 dB
26,000 MHz 39.000 MHz 300.000 kHz 2.01899 GH=z -72.39 dBm -53.42 dB -13.43 dB
329,000 MHz 100.000 MHz 300.000 kHz 5.04005 GHz -70.91 dBm -51.94 dB -11.94 dB

PERRERED

Date:13 APR 2017 012920
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Channel 190 ANT1

Spectrum | ||:%:1 I

Ref Level 0.00 dBém  Offset 1.50 dB Mode Sweep
Count 100/100
@1lav Avwglog
Limit ¢heck
-10 geaeo

. T T

40 com J L\

50 dBm ‘j \"
\

/
-60 dBm
-70 dBm / \

-80 dBm
-90 dem
CF 4.95 GHz 10001 pts Span 200.0 MHz
Spectrum Emission Mask Standard: FCC_Part90Y_Mask L
Peak Power -18.23 dBm RBW 300.000 kHz
Range Low | Rangeup | RBW | Frequency | powerabs | PowerRel | ALimit |
-100.000 MHz -39.000 MHz 300.000 kHz 4,91085 GHz -72.61 dBm -54.38 db -14.36 dB
-39.000 MHz -26.000 MHz 300.000 kHz 4,91101 GHz -72.59 dBm -54.36 dB -14.40 dB
-26.000 MHz -14.300 MHz 300.000 kHz 4.93555 GHz -58.63 dBm -40.40 dB -20.30 dB
-14.300 MHz -13.000 MHz 300.000 kHz 4,93571 GH=z -57.49 dBm -39.26 dB -19.34 dB
-13.000 MHz -11.700 MHz 300.000 kHz 4.93703 GH=z -52.57 dBm -34.34 dB -24.57 dB
11,700 MHz 13.000 MHz 300.000 kHz 4,96299 GHz -52.50 dBm -34.28 db -24.,35 dB
13.000 MHz 14.300 MHz 300.000 kHz 4.96429 GH=z -57.04 dBm -38.81 dB -15.88 dB
14,300 MHz 26.000 MHz 300.000 kHz 4.96441 GHz -59.47 dBm -41.24 dB -21.17 dB
26,000 MHz 39.000 MHz 300.000 kHz 4,98899 GH=z -72.16 dBm -53.93 dB -13.93 dB
329,000 MHz 100.000 MHz 300.000 kHz 4.99203 GHz -71.72 dBm -53.49 dB -13.49 dB

SRRy

Date:13APR 2017 010011
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Channel 193 ANT1

Spectrum | ||:%:1 I

Ref Level 0.00 dBém  Offset 1.50 dB Mode Sweep
Count 100/100
@1lav Avwglog
Limit ¢heck
-10 geaeo

o T
-40 dBm Jr J t ‘L
-50 dBm / \

-BU OBm
-70 dBm / \‘

-80 dBm
-90 dem
CF 4.965 GHz 10001 pts Span 200.0 MHz
Spectrum Emission Mask Standard: FCC_Part90Y_Mask L
Peak Power -18.42 dBm RBW 300.000 kHz
Range Low | Rangeup | RBW | Frequency | powerabs | PowerRel | ALimit |
-100.000 MHz -39.000 MHz 300.000 kHz 4,92383 GHz -72.44 dBm -54.02 dB -13.99 dB
-39.000 MHz -26.000 MHz 300.000 kHz 4.92625 GHz -72.22 dBm -53.81 dB -14.00 dB
-26.000 MHz -14.300 MHz 300.000 kHz 4.95061 GHz -58.78 dBm -40,37 dB -20.35 dB
-14.300 MHz -13.000 MHz 300.000 kHz 4,93073 GHz -57.52 dBm -39.11 dB -19.36 dB
-13.000 MHz -11.700 MHz 300.000 kHz 4.95205 GHz -52.42 dBm -34.01 di -24.41 dB
11,700 MHz 13.000 MHz 300.000 kHz 4.,97799 GHz -52.90 dBm -34.48 db -24.56 dB
13.000 MHz 14.300 MHz 300.000 kHz 4.97929 GHz -57.33 dBm -38.92 dB -18.99 dB
14,300 MHz 26.000 MHz 300.000 kHz 4.97941 GHz -58.89 dBm -40.47 dB -20.39 dB
26,000 MHz 39.000 MHz 300.000 kHz 5.00359 GHz -71.42 dBm -53.01 dB -13.39 dB
329,000 MHz 100.000 MHz 300.000 kHz 5.00498 GHz -71.56 dBm -53.15 dB -13.15 dB

PP

Date:13 APR 2017 005802
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Channel 196 ANT1

Spectrum | ||:%:1 I

Ref Level 0.00 dBém  Offset 1.50 dB Mode Sweep

Count 100/100

@1lav Avwglog
Limit ¢heck ;

-10 gBie

-20 dBm ,},’T‘mr\

-30 dBm )’r J t L

-40 dBm }

-50 dBm \

-6 dBm / \

-70 dBm

-80 dBm

-90 dem

CF 4.98 GHz 10001 pts Span 200.0 MHz

Spectrum Emission Mask Standard: FCC_Part90Y_mask L

Peak Power -18.33 dBm RBW 300.000 kHz
Range Low | Rangeup | RBW | Frequency | powerabs | PowerRel | ALimit |
-100.000 MHz -39.000 MHz 300.000 kHz 4,93949 GHz -72.22 dBm -53.89 dB -13.88 dB

-39.000 MHz -26.000 MHz 300.000 kHz 4.94145 GHz -72.55 dBm -54.22 dB -14.66 dB
-26.000 MHz -14.300 MHz 300.000 kHz 4.96561 GHz -58.18 dBm -39.85 dB -19.75 dB
-14.300 MHz -13.000 MHz 300.000 kHz 4.96577 GHz -57.03 dBm -38.70 dB -19.24 dB
-13.000 MHz -11.700 MHz 300.000 kHz 4.96703 GHz -52.31 dBm -33.95 dB -24.21 dB
11,700 MHz 13.000 MHz 300.000 kHz 4,99293 GHz -52.06 dBm -33.73 dB -24.27 dB
13.000 MHz 14.300 MHz 300.000 kHz 4.99425 GHz -57.24 dBm -358.90 dB -19.29 dB
14,300 MHz 26.000 MHz 300.000 kHz 4.99437 GHz -58.81 dBm -40.48 dB -20.43 dB
26,000 MHz 39.000 MHz 300.000 kHz 2.01883 GH=z -71.88 dBm -53.55 dB -13.71 dB
329,000 MHz 100.000 MHz 300.000 kHz 5.01987 GHz -71.17 dBm -52.84 dB -12.64 dB

PP

Date:13 APR 2017 0059:04

Page: 60 of 133



Report No : 1710110R-RFUSP22V00 > DEKRA

Product Mimosa C5c

Test Item Power Spectral Density Mask

Test Mode Mode 2: Transmit-Dipole

Date of Test 2017/03/06 Test Site SR10-H

Channel 190 ANTO

Spectrum | In%:l I

Ref Level 10.00 dem  Offset 1.50 dB Mode Sweep
Count 100/100
@1ay Awvglog

Limit ¢heck i

u] dBP’k\LU

-10 dBm / ‘ \

-20 dBm

-30 dBm / \

-40 dBm /

-50 dem —

=70 dBem

-80 dBm

CF 4.95 GHz 10001 pts Span 200.0 MHz

Spectrum Emission Mask Standard: FCC_Part90Y_Mask L

Peak Power -2.06 dBm RBW 300.000 kHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel | ALimit |
-100.000 MHz -39.000 MHz 300.000 kHz 490991 GHZ -56.17 dBm -54.10 dB -14.10 dB
-39.000 MHz -26.000 MHz 300.000 kHz 491115 GH= -56.50 dBm -54.43 dB -14.57 dB
-26.000 MHz -14,300 MHz 300.000 kHz 4.93559 GHz -40.01 dBm -37.95 dB -17.87 dB
-14.200 MHz -13.000 MHz 300.000 kHz 493573 GH= -39.28 dBm -37.22 dB -17.45 dB
-13.000 MHz -11.700 MHz | 300.000 kHz 4.93701 GHz -35.52 dBm -33.46 dB -23.54 dB
11.700 MHz 13.000 MHz 300.000 kHz 496299 GHz -39.72 dBm -33.66 dB -23.73 dB
13.000 MHz 14,300 MHz | 300,000 kHz 4.96429 GHz -40.4%8 dBm -38.42 db -18.49 dB
14,300 MHz 26,000 MHz 300.000 kHz 496453 GHz -41.28 dBm -39.21 dB -19.06 dB
26.000 MHz 39.000 MHz 300.000 kHz 4985889 GH= -55.31 dBm -53.25 dB -13.35 dB
39.000 MHz 100.000 MHz 300.000 kHz 4.93965 GHZ -55.05 dBm -52.99 dB -12.99 dB
| j ] QD o

Date:8APR 2017 023447
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Channel 193 ANTO

Spectrum | Inél I

Ref Level 10.00 dEm  Offset 1.50 dB Mode Sweep
Count 100/100
@1lav Avwglog

Limit ¢heck t
0 dBme=2a
-10 dBm
T

-30 dem / \
41 dhm

-50 dB 5
m 4 e
-70 dBm
-20 dBm
CF 4.965 GHz 10001 pts Span 200.0 MHz
Spectrum Emission Mask Standard: FCC_Part90Y_Mask L
Peak Power -1.67 dBm RBW 300.000 kHz
Range Low | Rangeup | RBW | Frequency | powerabs | PowerRel | ALimit |
-100.000 MHz -39.000 MHz 300.000 kHz 4,92489 GHz -55.47 dBm -53.80 dB -13.76 dB
-39.000 MHz -26.000 MHz 300.000 kHz 4,92609 GHz -56.02 dBm -54.35 dB -14.43 dB
-26.000 MHz -14.300 MHz 300.000 kHz 4.95027 GHz -40.06 dBm -38.39 dB -15.10 dB
-14.300 MHz -13.000 MHz 300.000 kHz 4.,93071 GH=z -38.95 dBm -37.28 dB -17.36 dB
-13.000 MHz -11.700 MHz 300.000 kHz 4.95205 GHz -34.34 dBm -32.67 dB -23.05 dB
11,700 MHz 13.000 MHz 300.000 kHz 4,97791 GHz -35.18 dBm -33.51 dB -24.21 dB
13.000 MHz 14.300 MHz 300.000 kHz 4.97927 GH=z -39.58 dBm -37.90 dB -18.14 dB
14,300 MHz 26.000 MHz 300.000 kHz 4.97943 GHz -40.73 dBm -39.06 dB -158.97 dB
26,000 MHz 39.000 MHz 300.000 kHz 5.00395 GHz -55.74 dBm -54.07 dB -14.12 dB
329,000 MHz 100.000 MHz 300.000 kHz 5.00485 GHz -55.10 dBm -53.43 dB -13.43 dB
| I ] Y

Date:8APR 2017 023405
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Channel 196 ANTO

Spectrum | Inél I
Ref Level 10.00 dEm  Offset 1.50 dB Mode Sweep
Count 100/100
@1lav Avwglog
Limit ¢heck ;
0 dBme=2a
-10 dBm ’f ‘ \
-20 dBm
-30 dBm / \
-40 dBm ..1’
-50 dem —
-70 dBm
-80 dBm
CF 4.98 GHz 10001 pts Span 200.0 MHz
Spectrum Emission Mask Standard: FCC_Part90Y_mask L
Peak Power -2.27 dBm RBW 300.000 kHz
Range Low | Rangeup | RBW | Frequency | powerabs | PowerRel | ALimit |
-100.000 MHz -39.000 MHz 300.000 kHz 4,93995 GHz -55.66 dBm -53.39 dB -13.38 dB
-39.000 MHz -26.000 MHz 300.000 kHz 4.94105 GHz -56.17 dBm -53.90 dB -13.94 dB
-26.000 MHz -14.300 MHz 300.000 kHz 4.96558 GHz -39.95 dBm -37.68 dB -17.60 dB
-14.,200 MHz -13.000 MHz 300.000 kHz 496571 GHz -38.89 dBm -36.62 dB -16.70 dB
-13.000 MHz -11.700 MHz 300.000 kHz 496701 GH= -34.90 dBm -32.63 dB -22.71 dB
11.700 MHz 13.000 MHz 300.000 kHz 4.99299 GHz -35.64 dBm -33.37 dB -23.44 dB
13.000 MHz 14,300 MHz 300.000 kHz 4.99423 GH= -39.66 dBm -37.39 dB -17.93 dB
14,300 MHz 26.000 MHz 300.000 kHz 4.99433 GHz -40.80 dBm -38.53 dB -18.51 dB
26.000 MHz 39.000 MHz 300.000 kHz 3.01871 GH= -55.70 dBm -53.43 dB -13.70 dB
329,000 MHz 100.000 MHz 300.000 kHz 5.02005 GHz -55.22 dBm -52.95 dB -12.95 dB
| i ] SRR

Date:8APR 2017 023330
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Channel 190 ANT1

Spectrum | Inél I
Ref Level 10.00 dEm  Offset 1.50 dB Mode Sweep
Count 100/100
@1lav Avwglog
Limit ¢heck ;
0 dBme=2a
-10 dBm J ‘
-20 dBm
-30 dBm / \
-40 dRm ,./ \
-50 dem 5
- -
-70 dBm
-20 dBm
CF 4.95 GHz 10001 pts Span 200.0 MHz
Spectrum Emission Mask Standard: FCC_Part90Y_mask L
Peak Power -1.66 dBm RBW 300.000 kHz
Range Low | Rangeup | RBW | Frequency | powerabs | PowerRel | ALimit |
-100.000 MHz -39.000 MHz 300.000 kHz 4,91009 GHz -55.89 dBm -54.23 dB -14.23 dB
-39.000 MHz -26.000 MHz 300.000 kHz 4,91109 GHz -56.50 dBm -54.84 dB -14.92 dB
-26.000 MHz -14.300 MHz 300.000 kHz 4.93567 GHz -38.98 dBm -37.32 dB -17.30 dB
-14.300 MHz -13.000 MHz 300.000 kHz 4,93573 GHz -38.28 dBm -36.62 dB -16.85 dB
-13.000 MHz -11.700 MHz 300.000 kHz 4.93701 GH=z -34.46 dBm -32.80 dB -22.87 dB
11,700 MHz 13.000 MHz 300.000 kHz 4,96297 GHz -34.93 dBm -33.27 db -23.50 dB
13.000 MHz 14.300 MHz 300.000 kHz 4.96429 GH=z -38.84 dBm -37.18 dB -17.26 dB
14,300 MHz 26.000 MHz 300.000 kHz 4.96441 GHz -39.87 dBm -38.21 dB -158.13 dB
26,000 MHz 39.000 MHz 300.000 kHz 4,98887 GH=z -55.27 dBm -53.61 dB -13.73 dB
329,000 MHz 100.000 MHz 300.000 kHz 4.98985 GHz -55.23 dBm -53.57 dB -13.57 dB
| I ] Y

Date:8APR 2017 022905
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Channel 193 ANT1

Spectrum | Inél I

Ref Level 10.00 dEm  Offset 1.50 dB Mode Sweep
Count 100/100
@1lav Avwglog

Limit ¢heck t
0 dBE s
-10 dBmlu . .
[ ||

30de / } \ =
:4n rm: / \
v S

-50 dBm A
‘-j M
-70 dBem
-20 dBm
CF 4.965 GHz 10001 pts Span 200.0 MHz
Spectrum Emission Mask Standard: FCC_Part90Y_Mask L
Peak Power -1.39 dBm RBW 300.000 kHz
Range Low | Rangeup | RBW | Frequency | powerabs | PowerRel | ALimit |
-100.000 MHz -39.000 MHz 300.000 kHz 4,92481 GHz -55.75 dBm -54.36 dB -14.40 dB
-39.000 MHz -26.000 MHz 300.000 kHz 4,92607 GHz -56.09 dBm -54.70 dB -14.74 dB
-26.000 MHz -14,300 MHz 300.000 kHz 495061 GH= -39.02 dBm -37.64 db -17.58 dB
-14.300 MHz -13.000 MHz 300.000 kHz 4,93075 GHz -37.65 dBm -36.26 dB -16.64 dB
-13.000 MHz -11.700 MHz 300.000 kHz 4.95201 GH=z -34.13 dBm -32.74 dB -22.82 dB
11,700 MHz 13.000 MHz 300.000 kHz 4.,97799 GHz -34.82 dBm -33.43 db -23.51 dB
13.000 MHz 14.300 MHz 300.000 kHz 4.97929 GHz -38.59 dBm -37.20 dB -17.28 dB
14,300 MH=z 26,000 MHz 300.000 kHz 4.97039 GH= -39.41 dBm -38.02 db -17.96 dB
26,000 MHz 39.000 MHz 300.000 kHz 2.00399 GHz -55.64 dBm -54.25 dB -14.26 dB
39.000 MHz 100.000 MHz 300.000 kHz 5.00821 GH= -55.032 dBm -53.64 db -13.64 dB
| I ] T

Dat:8APR 2017 023148
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Channel 196 ANT1

Spectrum | Inél I

Ref Level 10.00 dEm  Offset 1.50 dB Mode Sweep
Count 100/100
@1lav Avwglog

Limit ¢heck ;

0 dBme=2a Wwa\

-10 dBm Jf ‘ \

-20 de

m = l‘\ —]

-30 dBm / \

40 dBm j \“

-50 dBm v "

—at LA'T_I-IH * — "u

-70 dBem

-20 dBm

CF 4.98 GHz 10001 pts Span 200.0 MHz

Spectrum Emission Mask Standard: FCC_Part90Y_mask L

Peak Power -1.47 dBm RBW 300.000 kHz
Range Low | Rangeup | RBW | Frequency | powerabs | PowerRel | ALimit |
-100.000 MHz -39.000 MHz 300.000 kHz 4,93863 GHz -55.85 dBm -54.38 db -14.38 dB
-39.000 MHz -26.000 MHz 300.000 kHz 4.94155 GHz -55.94 dBm -54.47 dB -14.98 dB
-26.000 MHz -14,300 MHz 300.000 kHz 496565 GHz -38.62 dBm -37.14 dB -17.11 dB
-14.300 MHz -13.000 MHz 300.000 kHz 4,96573 GHz -37.92 dBm -36.45 dB -16.83 dB
-13.000 MHz -11.700 MHz 300.000 kHz 4.96701 GH=z -34.43 dBm -32.96 dB -23.04 dB
11,700 MHz 13.000 MHz 300.000 kHz 4,99293 GHz -34.72 dBm -33.24 db -23.78 dB
13.000 MHz 14.300 MHz 300.000 kHz 4.99429 GH=z -38.66 dBm -37.19 dB -17.26 dB
14,300 MH=z 26,000 MHz 300.000 kHz 4.99439 GH= -39.64 dBm -38.17 db -18.11 dB
26,000 MHz 39.000 MHz 300.000 kHz 2.01885 GH=z -55.76 dBm -54.29 dB -14.43 dB
39.000 MHz 100.000 MHz 300.000 kHz 5.02553 GH= -55.00 dBm -53.53 db -13.53 dB
| i ] (R X

Date:8APR 2017 023230

Result Pass
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6. Peak Excursion

6.1. Test Equipment

The following test equipment’s are used during the radiated emission tests:

Peak Excursion / SR10-H

Instrument Manufacturer |Model No. Serial No Next Cal. Date
Spectrum Analyzer Agilent N9010A US47140172 |2017/08/08
Note: All equipment’s that need to calibrate are with calibration period of 1 year.

6.2. Test Setup

Spectrum Analyzer

e EUT

Non-Conducted
Table

wp (Ground Reference Plang ==

6.3. Limits

The ratio of the peak excursion of the modulation envelope (measured suing a peak hold
function) to the peak transmit power (measured as specified above) shall not exceed 13 dB
across any 1 MHz bandwidth or the emission bandwidth whichever is less.
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6.4. Test Procedure

1) Compliance with the peak excursion requirement of Section 90.1215 shall be demonstrated by
confirming that the ratio of the maximum of the peak-max-hold spectrum to the maximum of the
average
spectrum for continuous transmission does not exceed 13 dB. (Earlier procedures that required
computing the ratio of the two spectra at each frequency across the emission bandwidth can
lead to
unintended failures at band edges and will no longer be required.)

2) Set the spectrum analyzer span to view the entire emission bandwidth.

3) Find the maximum of the peak-max-hold spectrum.

a) Set RBW =1 MHz.

b) VBW 2= 3 MHz.

c) Detector = peak.

d) Trace mode = max-hold.

e) Allow the sweeps to continue until the trace stabilizes.

f) Use the peak search function to find the peak of the spectrum.

4) Use the procedure found under E) to measure the PPSD.

5) Compute the ratio of the maximum of the peak-max-hold spectrum to the PPSD.

6.5. Uncertainty

+1.62dB
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6.6. Test Result

Product Mimosa C5c
Test ltem Peak Excursion
Test Mode Mode 1: Transmit-Dish
Date of Test 2017/04/13 I Test Site ISR10-H
Frequency (MHz) ANTO ANT1 Limit
Channel
(dBc) (dBc) (dBc)
190 4950 -8.595 -8.972
193 4965 -8.587 -8.887 <13
196 4980 -8.535 -9.027
Channel 190 ANTO
e Keysight Spectrum Analyzer - Swept SA EI@
h RF [500 ac | [ [ SENSE:INT| SOURCE OFF | ALIGN AUTO  [02:02:41 PMMar 03,2017
|Center Freq 4.950000000 GHz | _. Avg Type: RMS TRACE[1 2345 6 Frequency
PNO: Wide o Trig: Free Run Avg|Hold:>100/100 TVRE| M M¥hfine
IFGain:Low — #Atten: 30 dB Ext Gain: -1.50 dB DET|P ANNNN
AMKr2 -8.988 MHz Auto Tune
1L%gBIdiv Ref 20.00 dBm -8.595 dB
00 * Center Freq
' 1 4.950000000 GHz
0.00 e

: ~ ’21_\1 =
-10.0 /; ] \ StartFreq
/ / \ \ 4.930000000 GHz
20,0 /j \ My

-30.0 L . \\ Stop Freq
M, / \ N, 4.970000000 GHz

-40.0 /

) ~_]

50.0 CF Step
— 4.000000 MHz
-B0.0 Auto Man
-70.0
Freq Offset
Center 4.95000 GHz Span 40.00 MHzZ OHz
Res BW 1.0 MHz #VBW 3.0 MHz* #Sweep 500.0 ms (1 0001 pts)
-—— Scale Type
4.951 636 GHz 2.165 dBm
2 m f (A) -8.988 MHz[(A) __ -8.595dB Log Lin
3 -
M3G STATUS
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Channel 193 ANTO

E Keysight Spectrum Analyzer - Swept SA = || X
RF [500 ac | [ [ SENSE:INT| SOURCE OFF | ALIGN AUTO  [01:58:50 PMMar 03,2017
ICenter Freq 4.965000000 GHz | Avg Type: RMS TRACE[1 2345 6 Frequency
PNO: Wide 50 Trig: Free Run Avg|Hold:>100/100 TYPE|MMPAAAHRY
IFGain:Low #Atten: 30 dB Ext Gain: -1.50 dB DET/P ANNNN
Auto Tune
AMkr2 5.592 MHz
10dBidiv__Ref 20.00 dBm -8.587 dB
og
00 * CenterFreq
' <>1 4965000000 GHz
0.00 1 r—— A1
-10.0 // T ™, StartFreq
4.945000000 GHz
20.0 W // \\
-300 2 Stop Freq

o
/ \ \'\ 4.985000000 GHz
-40.0 -

0.0 — A CF Step
. 4.000000 MHz
-B0.0 Auto Man
-70.0
Freq Offset
Center 4.96500 GHz Span 40.00 MHzZ OHz
Res BW 1.0 MHz #VBW 3.0 MHz* #Sweep 500.0 ms (1 0001 pts)
-_— Scale Type
4.966 736 GHz 2.769 dBm
2 m f (A) 5592 MHz[(A)  -8.587 dB Log Lin
3 -
M3G STATUS
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Channel 196 ANTO

E Keysight Spectrum Analyzer - Swept SA = || X
RF [500 ac | [ [ SENSE:INT| SOURCE OFF | ALIGN AUTO  [01:56:23 PMMar 03,2017
ICenter Freq 4.980000000 GHz | Avg Type: RMS TRACE[1 2345 6 Frequency
PNO: Wide 50 Trig: Free Run Avg|Hold:>100/100 TYPE|M MAARARA
IFGain:Low #Atten: 30 dB Ext Gain: -1.50 dB DET/P ANNNN
Auto Tune
AMkr2 5.680 MHz
10dBidiv__Ref 20.00 dBm -8.5635 dB
og
00 * CenterFreq
' <>1 4.980000000 GHz
0.00 /—'——'——-'———L—-—-......_A_-——-_—TzA.I
/ 7 \\ StartFreq

-10.0
/ / \ 4.960000000 GHz
/ \ Stop Freq

-30.0 / g o \
a0 .M/, / \ M 5000000000 GHz
v ARR™

-50.0 - CF Step
S 4.000000 MHz
-B0.0 Auto Man
-70.0
Freq Offset
Center 4.98000 GHz Span 40.00 MHzZ OHz
Res BW 1.0 MHz #VBW 3.0 MHz* #Sweep 500.0 ms (1 0001 pts)
-_— Scale Type
4.981 680 GHz 2.719 dBm
2 m f (A) 5680 MHz[(A)  -8.535dB Log Lin
3 -
M3G STATUS
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Channel 190 ANT1

E Keysight Spectrum Analyzer - Swept SA Ii“ﬁ“é‘
RF [500 ac | [ [ SENSE:INT| SOURCE OFF | ALIGN AUTO  [01:51:13 PMMar 03,2017 F
[Center Freq 4.950000000 GHz | Avg Type: RMS TRACE[12345 6 requency
PNO: Wide 50 Trig: Free Run Avg|Hold:>100/100 TVRE| M M¥hfine
IFGain:Low #Atten: 30 dB Ext Gain: -1.50 dB DET/P ANNNN
AMKr2 -5.844 MHz Auto Tune
1L%gBIdiv Ref 20.00 dBm -8.972 dB
00 * Center Freq
' <> 4.950000000 GHz
0.00 2A17 i
100 / StartFreq
/ / \ 4.930000000 GHz
200 // / \
-30.0 rd 4 Y \ Stop Freq
s 'm‘/ / / N N 4.970000000 GHz
0.0 g CF Step
— 4.000000 MHz
&0.0 Auto Man
-70.0
Freq Offset
Center 4.95000 GHz Span 40.00 MHzZ OHz
Res BW 1.0 MHz #VBW 3.0 MHz* #Sweep 500.0 ms (1 0001 pts)
-—— Scale Type
4.949 376 GHz 2.306 dBm
2 A1 f (A) -5.844 MHz [(A) -8.972dB Log Lin
3 -

m

STATUS
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Channel 193 ANT1

E Keysight Spectrum Analyzer - Swept SA = || X
RF [500 ac | [ [ SENSE:INT| SOURCE OFF | ALIGN AUTO  [01:43:17 PMMar 03,2017
ICenter Freq 4.965000000 GHz | Avg Type: RMS TRACE[1 2345 6 Frequency
PNO: Wide o Trig: Free Run Avg|Hold:>100/100 TYPE|MMPAAAHRY
: I ; PANNNN
IFGain:Low #Atten: 30 dB Ext Gain: -1.50 dB DET
Auto Tune
AMkr2 -6.016 MHz
10 dBidiv  Ref 20.00 dBm -8.887 dB
Log
* Center Freq

10.0
S z 4.965000000 GHz

0.00 1’321_\1 7 —
0. // \ StartFreq
\\ 4.945000000 GHz
-200 //“d / \ .,

Stop Freq

a0 e L " \
M / \ 'luu 4.985000000 GHz
-40.0 t 1

-50.0 - g CF Step
4.,000000 MHz
-B0.0 Auto Man
-70.0
Freq Offset
Center 4.96500 GHz Span 40.00 MHzZ OHz
Res BW 1.0 MHz #VBW 3.0 MHz* #Sweep 500.0 ms (1 0001 pts)
-—— Scale Type
4.964 404 GHz 3.349 dBm
2 m f (A) -6.016 MHz [ (A) -8.887 dB Log Lin
3 -
MSG STATUS
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Channel 196 ANT1

E Keysight Spectrum Analyzer - Swept SA = || X
RF [500 ac | [ [ SENSE:INT| SOURCE OFF | ALIGN AUTO  [01:53:40 PMMar 03,2017
ICenter Freq 4.980000000 GHz | Avg Type: RMS TRACE[1 2345 6 Frequency
PNO: Wide 50 Trig: Free Run Avg|Hold:>100/100 TYPE|M MAARARA
IFGain:Low #Atten: 30 dB Ext Gain: -1.50 dB DET/P ANNNN
Auto Tune
AMkr2 1.932 MHz
10dBidiv__Ref 20.00 dBm -9.027 dB
og
00 * CenterFreq
' 4.980000000 GHz
0.00 - m— A1 i
100 // \ StartFreq
4.960000000 GHz
20.0 P / \\x

L AW e

00 4 a CF Ste
p
™ e 4.000000 MHz
-B0.0 Auto Man
-70.0
Freq Offset
Center 4.98000 GHz Span 40.00 MHzZ OHz
Res BW 1.0 MHz #VBW 3.0 MHz* #Sweep 500.0 ms (1 0001 pts)
U 2 I S S D St T O ST - Scale Type
4.979 348 GHz 3.277 dBm
2 m f (A) 1.932 MHz[(A) _ -9.027dB Log Lin
3 -
M3G STATUS
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Product Mimosa C5c¢c
Test ltem Peak Excursion
Test Mode Mode 2: Transmit-Dipole
Dateof Test  |2017/03/03 [ Test Site [SR10-H
ANTO ANT1 Limit
Channel Frequency (MHz)
(dBc) (dBc) (dBc)
190 4950 -8.481 -8.887
193 4965 -8.376 -8.992 <13
196 4980 -8.536 -9.070
Channel 190 ANTO
E Keysight Spectrum Analyzer - Swept SA Ii“ﬁ“é‘
1 RF [500 ac | [ [ SENSE:INT| SOURCE OFF | ALIGN AUTO  [01:05:11 PMMar 04, 2017
[Center Freq 4.950000000 GHz | Avg Type: RMS TRaCE[1 03456  [reduency
PNO: Wide o Trig: Free Run Avg|Hold:>100/100 TYPE|M MR
IFGain:Low — #Atten: 30 dB Ext Gain: -1.50 dB DET/P ANNNN
AMKr2 5.728 MHz Auto Tune
10dBidiv_Ref 20.00 dBm -8.481 dB
0o 1 * Center Freq
R Y AT 4.950000000 GHz
0.00 ‘

. e
-10.0 / \\ StartFreq
d e
/ \ \ 4.930000000 GHz
-30.0 o \ \ Stop Freq
/ \ 4.970000000 GHz
-40.0

i CF Step
4.,000000 MHz
-B0.0 Auto Man
-70.0
Freq Offset
Center 4.95000 GHz Span 40.00 MHz 0Hz
Res BW 1.0 MHz #VBW 3.0 MHz* #Sweep 500.0 ms (1 0001 pts)
-—— Scale Type
4.951 572 GHz 6.575 dBm
2 m f (A) 5.728 MHz[(A) -8.481dB Log Lin
3 -
MSG STATUS
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Channel 193 ANTO

E Keysight Spectrum Analyzer - Swept SA = || X
RF [500 ac | [ [ SENSE:INT| SOURCE OFF | ALIGN AUTO  [01:08:34 PMMar 04, 2017
ICenter Freq 4.965000000 GHz | Avg Type: RMS TRACE[1 2345 6 Frequency
PNO: Wide 50 Trig: Free Run Avg|Hold:>100/100 TYPE|MMPAAAHRY
IFGain:Low #Atten: 30 dB Ext Gain: -1.50 dB DET/P ANNNN
Auto Tune
AMkr2 5.640 MHz
10 dBidiv  Ref 20.00 dBm -8.376 dB
Log
Al * CenterFreq
10.0
v . 4.965000000 GHz

2AM1
0.00 / 0 h Y
-10.0 / \ StartFreq
/ \ \'\ 4945000000 GHz
200 /

-30.0 Stop Freq
/ \ 4.985000000 GHz
-40.0

CF Step
4.000000 MHz
-60.0 Auto Man
-70.0
Freq Offset
Center 4.96500 GHz Span 40.00 MHz 0Hz
Res BW 1.0 MHz #VBW 3.0 MHz* #Sweep 500.0 ms (1 0001 pts)
-—— Scale Type
4.966 624 GHz 7.145 dBm
2 m f (A) 5.640 MHz[(A) -8.376 dB Log Lin
3 -
MSG STATUS
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Channel 196 ANTO

E Keysight Spectrum Analyzer - Swept SA = || X
RF [500 ac | [ [ SENSE:INT| SOURCE OFF | ALIGN AUTO  [01:11:25 PMMar 04, 2017
ICenter Freq 4.980000000 GHz | Avg Type: RMS TRACE[1 2345 6 Frequency
PNO: Wide 50 Trig: Free Run Avg|Hold:>100/100 TYPE|MMPAAAHRY
IFGain:Low #Atten: 30 dB Ext Gain: -1.50 dB DET/P ANNNN
Auto Tune
AMkr2 5.808 MHz
10 dBidiv  Ref 20.00 dBm -8.536 dB
Log
Al * CenterFreq

A —m -~ 02 Al 4.980000000 GHz

0.00 a

00 r/ \\%| StartFreq
/ \ \ 4.960000000 GHz

-20.0 / \'\

b

-30.0 Stop Freq
// \ 5.000000000 GHz
-40.0

i \\
&00 —— CF Step
4.,000000 MHz
-B0.0 Auto Man
-70.0
Freq Offset
Center 4.98000 GHz Span 40.00 MHz 0Hz
Res BW 1.0 MHz #VBW 3.0 MHz* #Sweep 500.0 ms (1 0001 pts)
-—— Scale Type
4.981 652 GHz 7.306 dBm
2 m f (A) 5.808 MHz[(A) -8.536 dB Log Lin
3 -
MSG STATUS
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Channel 190 ANT1

E Keysight Spectrum Analyzer - Swept SA = || X
RF [500 ac | [ [ SENSE:INT| SOURCE OFF | ALIGN AUTO  [01:29:57 PMMar 04, 2017
|Center Freq 4.950000000 GHz | Avg Type: RMS TRACE[12345 6 Frequency
PNO: Wide 50 Trig: Free Run Avg|Hold:>100/100 TYPE|MMPAAAHRY
IFGain:Low #Atten: 30 dB Ext Gain: -1.50 dB DET/P ANNNN
Auto Tune
AMkr2 1.892 MHz
10 dBidiv  Ref 20.00 dBm -8.887 dB
Log
1 *
100 A CenterFreq
A1 . 4.950000000 GHz
0.00 / 3
-10.0 ,/ \ StartFreq
o / \ \\\ 4.930000000 GHz
200

N

Span 40.00 MHz
#Sweep 500.0 ms (10001 pts)

#/BW 3.0 MHz*

D 2 I S S D S5 21 G T

4.943 048 GHz 7.319 dBm
2 A1 ‘f (A) 1.892 MHz | (A) -8.887 dB
3 -
4 1 b
MSG STATUS

Stop Freq
4.970000000 GHz

CF Step
4.,000000 MHz

Auto Man

Freq Offset
0 Hz

Scale Type

Lin
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Channel 193 ANT1

E Keysight Spectrum Analyzer - Swept SA Ii“ﬁ“é‘
RF [500 ac | [ [ SENSE:INT| SOURCE OFF | ALIGN AUTO  [01:16:40 PMMar 04,2017 F
[Center Freq 4.965000000 GHz | Avg Type: RMS TRACE[12345 6 requency
PNO: Wide 50 Trig: Free Run Avg|Hold:>100/100 TYPE|M MR
IFGain:Low #Atten: 30 dB Ext Gain: -1.50 dB DET/P ANNNN
AMKr2 76 kHzZ Auto Tune
1L%gBIdiv Ref 20.00 dBm -8.992 dB
0o A * Center Freq
/_.32 A i ane __\ 4.965000000 GHz
0.00 -
-10.0 ,,/ \ StartFreq
/ / \ \\ 4.945000000 GHz
-20.0 / / \
-30.0 ' l i Stop Freq
/ 4.985000000 GHz
-40.0 g \
-500 .--"/ \"\k. CF Step
4.000000 MHz
-60.0 Auto Man
-70.0
Freq Offset
Center 4.96500 GHz Span 40.00 MHz 0Hz
Res BW 1.0 MHz #VBW 3.0 MHz* #Sweep 500.0 ms (1 0001 pts)
-—— Scale Type
4.958 056 GHz 7.993 dBm
2 A1 f (A) 76 kHz|(A) -8.992 dB Log Lin
3 -

4 1 b

STATUS
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Channel 196 ANT1

E Keysight Spectrum Analyzer - Swept SA Ii“ﬁ“é‘
RF [500 ac | [ [ SENSE:INT| SOURCE OFF | ALIGN AUTO  [01:14:14 PMMar 04, 2017 F
[Center Freq 4.980000000 GHz | Avg Type: RMS TRACE[12345 6 requency
PNO: Wide 50 Trig: Free Run Avg|Hold:>100/100 TYPE|M MR
IFGain:Low #Atten: 30 dB Ext Gain: -1.50 dB DET/P ANNNN
AMKr2 -4.508 MHz Auto Tune
1L%gBIdiv Ref 20.00 dBm -9.070 dB
0o 0 * Center Freq
' .‘72 A1 RGN 4.980000000 GHz
0.00 / ¥ \
00 ,,/ \\ StartFreq
/ / \ \ 4.960000000 GHz
=200 / / \
-30.0 o’ o ™y Stop Freq
M / \ 5.000000000 GHz
N ...g-/’ \\-....
500 CF Step
4.000000 MHz
-60.0 Auto Man
-70.0
Freq Offset
Center 4.98000 GHz Span 40.00 MHz 0Hz
Res BW 1.0 MHz #VBW 3.0 MHz* #Sweep 500.0 ms (1 0001 pts)
-_— Scale Type
4.979 396 GHz 8.445 dBm
2 A1 f (A) -4.508 MHz [(A) 9.070dB Log Lin
3 -

4 1 b

STATUS
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7. Frequency Stability
71. Test Equipment

The following test equipment’s are used during the radiated emission tests:

Frequency Stability / SR10-H
Instrument Manufacturer |Model No. Serial No Next Cal. Date
Spectrum Analyzer Agilent N9010A US47140172 |2017/08/08

Note: All equipment’s that need to calibrate are with calibration period of 1 year.

7.2. Test Setup

Spectrum Analyzer

e EUT

Non-Conducted
Table

wp (Ground Reference Plang ==

7.3. Limits

Manufactures of devices are responsible for ensuring frequency stability such that an emission
is maintained within the band of operation under all conditions of normal operation as
specified.
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7.4. Test Procedure
TIA-603-C-2004, section 2.3.1 and 2.3.2.

The carrier frequency stability is the ability of the transmitter to maintain an assigned carrier
frequency.

The EUT was evaluated over the temperature range -30°C to +50°C.

The temperature was initially set to -30°C and a 2-hour period was observed for
stabilization of the EUT. The frequency stability was measured within one minute after
application of primary power to the transmitter. The temperature was raised at intervals

of 10°C through the range. A 2 hour period was observed to stabilize the EUT at each
measurement step, and the frequency stability was measured within one minute after
application of primary power to the transmitter. Additionally, the power supply voltage of

the EUT was varied +/-15% nominal and range of input voltages.

7.5. Uncertainty

+681.6 Hz
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7.6. Test Result

Product Mimosa C5c
Test Item Frequency Stability
Test Mode Mode 1: Transmit-Dish
Date of Test 2017/03/03 Test Site SR10-H
Channel 190
Temp Voltage |Frequency ANT_O PPM Frequency_ANT _1 PPM
93.5 4949.951645 -9.768687 4949.951435 -9.811111
-30 110 4949.951465 -9.805051 4949.951615 -9.774747
126.5 4949.951615 -9.774747 4949.951645 -9.768687
93.5 4949.951405 -9.817172 4949.951705 -9.756566
20 110 4949.951435 -9.811111 4949.951945 -9.708081
126.5 4949.951465 -9.805051 4949.951795 -9.738384
93.5 4949.951675 -9.762626 4949.951645 -9.768687
50 110 4949.951585 -9.780808 4949.951735 -9.750505
126.5 4949.951675 -9.762626 4949.951675 -9.762626
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Product Mimosa C5c
Test Item Frequency Stability
Test Mode Mode 1: Transmit-Dish
Date of Test 2017/03/03 Test Site SR10-H
Channel 193
Temp Voltage |Frequency ANT_O PPM Frequency_ANT _1 PPM
93.5 4964.950925 -9.884189 4964.950925 -9.884189
-30 110 4964.950805 -9.908359 4964.950955 -9.878147
126.5 4964.950835 -9.902316 4964.951045 -9.860020
93.5 4964.950715 -9.926485 4964.950835 -9.902316
20 110 4964.950595 -9.950655 4964.950715 -9.926485
126.5 4964.950715 -9.926485 4964.950715 -9.926485
93.5 4964.950985 -9.872105 4964.951015 -9.866062
30 110 4964.950835 -9.902316 4964.951105 -9.847936
126.5 4964.951165 -9.835851 4964.950985 -9.872105
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Product Mimosa C5c
Test Item Frequency Stability
Test Mode Mode 1: Transmit-Dish
Date of Test 2017/03/03 Test Site SR10-H
Channel 196
Temp Voltage |Frequency ANT_O PPM Frequency_ANT _1 PPM
93.5 4979.951885 -9.661647 4979.950445 -9.950803
-30 110 4979.952215 -9.595382 4979.950475 -9.944779
126.5 4979.952095 -9.619478 4979.950565 -9.926707
93.5 4979.952605 -9.517068 4979.950505 -9.938755
20 110 4979.952935 -9.450803 4979.950385 -9.962851
126.5 4979.952365 -9.565261 4979.950505 -9.938755
93.5 4979.951615 -9.715863 4979.950445 -9.950803
30 110 4979.951885 -9.661647 4979.950475 -9.944779
126.5 4979.951615 -9.715863 4979.950475 -9.944779
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Report No : 1710110R-RFUSP22V00
Product Mimosa C5c
Test Item Frequency Stability
Test Mode Mode 2: Transmit-Dipole
Date of Test 2017/03/03 Test Site SR10-H
Channel 190
Temp Voltage |Frequency ANT_O PPM Frequency_ANT _1 PPM
93.5 4949.951645 -9.768687 4949.951435 -9.811111
-30 110 4949.951465 -9.805051 4949.951615 -9.774747
126.5 4949.951615 -9.774747 4949.951645 -9.768687
93.5 4949.951405 -9.817172 4949.951705 -9.756566
20 110 4949.951435 -9.811111 4949.951945 -9.708081
126.5 4949.951465 -9.805051 4949.951795 -9.738384
93.5 4949.951675 -9.762626 4949.951645 -9.768687
30 110 4949.951585 -9.780808 4949.951735 -9.750505
126.5 4949.951675 -9.762626 4949.951675 -9.762626
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Product Mimosa C5c
Test Item Frequency Stability
Test Mode Mode 2: Transmit-Dipole
Date of Test 2017/03/03 Test Site SR10-H
Channel 193
Temp Voltage |Frequency ANT_O PPM Frequency_ANT _1 PPM
93.5 4964.950925 -9.884189 4964.950925 -9.884189
-30 110 4964.950805 -9.908359 4964.950955 -9.878147
126.5 4964.950835 -9.902316 4964.951045 -9.860020
93.5 4964.950715 -9.926485 4964.950835 -9.902316
20 110 4964.950595 -9.950655 4964.950715 -9.926485
126.5 4964.950715 -9.926485 4964.950715 -9.926485
93.5 4964.950985 -9.872105 4964.951015 -9.866062
30 110 4964.950835 -9.902316 4964.951105 -9.847936
126.5 4964.951165 -9.835851 4964.950985 -9.872105
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Product Mimosa C5c
Test Item Frequency Stability
Test Mode Mode 2: Transmit-Dipole
Date of Test 2017/03/03 Test Site SR10-H
Channel 196
Temp Voltage |Frequency ANT_O PPM Frequency_ANT _1 PPM
93.5 4979.951885 -9.661647 4979.950445 -9.950803
-30 110 4979.952215 -9.595382 4979.950475 -9.944779
126.5 4979.952095 -9.619478 4979.950565 -9.926707
93.5 4979.952605 -9.517068 4979.950505 -9.938755
20 110 4979.952935 -9.450803 4979.950385 -9.962851
126.5 4979.952365 -9.565261 4979.950505 -9.938755
93.5 4979.951615 -9.715863 4979.950445 -9.950803
30 110 4979.951885 -9.661647 4979.950475 -9.944779
126.5 4979.951615 -9.715863 4979.950475 -9.944779
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8.2.

8.3.

8.4.

8.5.

Conductive Spurious Emission

Test Equipment

The following test equipment’s are used during the radiated emission tests:

Conductive Spurious Emission / SR10-H

Instrument

Manufacturer |Model No.

Serial No

Next Cal. Date

Signal & Spectrum Analyzer |R&S FSV40

101049

2018/01/22

Note: All equipment’s that need to calibrate are with calibration period of 1 year.

Test Setup

Spectrum Analyzer

*-7—"4‘: L_I
+H oo = EUT

Non-Conducted
Table

wp (Ground Reference Plang ==

Limits

Low power transmitter < 20dBm

Low power transmitter > 20dBm

assigned frequency above 150% of the
authorized bandwidth: 40 dBc.

assigned frequency between above 150% of
the authorized bandwidth: 50 dB or 55 + 10 log

(P) dB, whichever is the lesser attenuation.

Test Procedure

Set RBW = 1% of OBW, VBW = 30kHz,, Test Range : 30MHz — 40GHz

Uncertainty
+1.27dB
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8.6. Test Result

Product Mimosa C5¢c

Test Item Conductive Spurious Emission

Test Mode Mode 1: Transmit-Dish

Date of Test 2017/04/13 Test Site SR10-H

Channel 190 ANTO

Spectrum % | |:%:|

Ref Level -10.00 dBm Mode Sweep
SGL Count 100/100
@1 Max
Limit G¢hegchil PAES M1[1] -11.85 dBm
20 &dﬂ_le SPURIOUS I INE_ABS PARS 4.98376000 GHz

-30 dBm

-40 dBm

50 dem
| SPURIOUS_LINE_ABS_
50 dBm  —

-70 dBm—yj

-80 dBm

-100 dBm

Start 30.0 MHz 500035 pts Stop 40.0 GHz

Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit |

30.000 MHz 1.000 GHz 300.000 kHz 77435206 MHz -73.75 dBm -21.65 dB

1.000 GHz 4,920 GHz 300.000 kHz 4.90569 GHz -65.43 dBm -13.33 dB

4.920 GHz 5.000 GHz 300.000 kHz 4.98375 GHz -11.85 dBm -21.85 dB

5.000 GHz 12,000 GHz 300.000 kHz 6. 64029 GHz -56.36 dBm -4.26 dB

12.000 GHz 40,000 GHz 300,000 kHz 39.74663 GHZ -59.93 dBm -7.83 dB

| I TS

Date:13APR 2017 013545
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Channel 193 ANTO

Spectrum % | |:%: |
Ref Level -10.00 dBm Mode Sweep
Count 100/100
@1 Max
Limit ¢hegchkil PARS M1[1] -11.72 dBm
20 &dﬂ_le SPURIOUS I INE_ABS PARS 4.96412000 GHz
-30 dBm
-40 dBm
-50 dBm
| SPURIOUS_LIME_ABS_
-60 dBm —
-70 dBm
-90 dBm
-100 dBm
Start 30.0 MHz 500035 pts Stop 40.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit |
30.000 MHz 1.000 GHz 300.000 kHz 756.5058E5 MHz -73.71 dBm -21.61 dB
1.000 GHz 4,920 GHz 300.000 kHz 4.91980 GHz -54.59 dBm -12.49 dB
4.920 GHz 5.000 GHz 300.000 kHz 4.96418 GHz -11.72 dBm -21.72 dB
5.000 GHz 12,000 GHz 300.000 kHz 5.61999 GHz -56.01 dBm -3.91 de
12.000 GHz 40,000 GHz 300,000 kHz 39.88381 GH=z -59.48 dBm -7.38 dB
| i (TR

Date:13APR 2017 013934
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Channel 196 ANTO

Spectrum % | |:%:|

Ref Level -10.00 dBm Mode Sweep
Count 100/100
@1 Max
Limit ¢hgchkl PAES M1[1] -11.51 dBm
20 &dﬂ_le SPURIOUS I INE_ABS PARS 4.97501000 GHz

-30 dBm

-40 dBm

50 dem
| SPURIOUS_LINE_ABS_
50 dBm  —

-70 dBm

m

-80 dBm

-100 dBm

Start 30.0 MHz 500035 pts Stop 40.0 GHz

Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit |

30.000 MHz 1.000 GHz 300.000 kHz 099, 7E7EZ MHz -73.25 dBm -21.15 dB

1.000 GHz 4,920 GHz 300.000 kHz 4.89981 GHz -54.00 dBm -11.90 dB

4.920 GHz 5.000 GHz 300.000 kHz 4,97922 GHz -11.51 dBm -21.51 dB

5.000 GHz 12,000 GHz 300.000 kHz 6. 64029 GHz -56.47 dBm -4.37 d&

12.000 GHz 40,000 GHz 300,000 kHz 3947505 GHzZ -58.66 dBm -6.56 dB

| I GHEERRRNY i

Date:13APR 2017 014446
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Channel 190 ANT1

Spectrum % | |:%:|

Ref Level -10.00 dBm Mode Sweep
Count 100/100
@1 Max
Limit ¢heckll PAES M1[1] -11.08 dBm
20 &dﬂ_le SPURIOUS I INE_ABS PARS 4.94353000 GHz

-30 dBm

-40 dBm

=50 dRm
| SPURIOUS_LIME_ABS_

-60 dBm

-70 dBm

-80 dBm

-100 dBm

Start 30.0 MHz 500035 pts Stop 40.0 GHz

Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit |

30.000 MHz 1.000 GHz 300.000 kHz 041.17538 MH=z -73.57 dBm -22.37 dB

1.000 GHz 4,920 GHz 300.000 kHz 4.91000 GHz -62.51 dBm -11.31 dB

4.920 GHz 5.000 GHz 300.000 kHz 4.95182 GHz -11.08 dBm -21.08 dB

5.000 GHz 12,000 GHz 300.000 kHz G.59969 GHz -59.46 dBm -8.26 de

12.000 GHz 40,000 GHz 300,000 kHz 3944706 GHZ -58.63 dBm -7.43 dB

| I D be

Date:13APR 2017 0159105
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Channel 193 ANT1

Spectrum % | |:%:|

Ref Level -10.00 dBm Mode Sweep
Count 100,100
@1 Max
Limit ¢hgck'l paks M1[1] -10.62 dBm
_og ddne _$PURIOUS LINE_ABS PABS 4.96123000 GHz

-30 dBm

-40 dBm

=50 dRm
_SPURIOUS_LIF\I.IE_ABS_

-60 dBm i

-90 dBm
-100 dBm
Start 30.0 MHz 500035 pts Stop 40.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit |
30.000 MHz 1.000 GHz 300.000 kHz 733.13119 MH= -73.35 dBm -22.15 dB
1.000 GHz 4,920 GHz 300.000 kHz 4.91980 GHz -53.06 dBm -11.86 dB
4.920 GHz 5.000 GHz 300.000 kHz 4.96123 GHz -10.52 dBm -20.52 dB
5.000 GHz 12,000 GHz 300.000 kHz 5.61999 GHz -59.24 dBm -8.04 de
12.000 GHz 40,000 GHz 300,000 kHz 39.89501 GH=Z -59.36 dBm -2.16 dB
[ Il ]

Date:13APR 2017 015529

Page: 94 of 133



Report No : 1710110R-RFUSP22V00 > DEKRA

Channel 196 ANT1

Spectrum % | |:%:|

Ref Level -10.00 dBm Mode Sweep
Count 100/100
@1 Max
Limit ¢hegchk!1 PapsS M1[1] -10.94 dBm
20 &dne _$PYRIOUS | INE_ABS PABS 4.98748000 GHz

-30 dBm

-40 dBm

=50 dRm
| SPURIOUS_LIME_ABS_

-60 dBm I }

-70 dBm

m

-80 dBm

-100 dBm

Start 30.0 MHz 500035 pts Stop 40.0 GHz

Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit |

30.000 MHz 1.000 GHz 300.000 kHz 77541896 MHz -73.26 dBm -22.06 dB

1.000 GHz 4,920 GHz 300.000 kHz 4.88570 GHz -63.64 dBm -12.44 dB

4.920 GHz 5.000 GHz 300.000 kHz 4,97375 GHz -10.94 dBm -20.94 dB

5.000 GHz 12,000 GHz 300.000 kHz 6. 64029 GHz -58.84 dBm -7.64 d&

12.000 GHz 40,000 GHz 300,000 kHz 39.90341 GHzZ -59.57 dBm -8.37 dB

| I GHEERRRNY i

Date:13APR 2017 0152:06
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Product Mimosa C5c¢

Test ltem Conductive Spurious Emission

Test Mode Mode 2: Transmit-Dipole

Date of Test 2017/03/04 Test Site SR10-H

Channel 190 ANTO

Spectrum | In%:[ I

Ref Level 10.00 dém  Offset 1.50 dB Mode Sweep
Count 100,/100
@1 Max
Limit ¢hegck PABS
0 dBHnE BPURIOUS LINE ABS PASS
-10 dBm
-20 dBm
-30 dBm
An A

| SPURIOUS_LINE_ABS_

-50 dBm ! '
-0 dB
-/ dBm
-80 dBm
Start 30.0 MHz 400035 pts Stop 40.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit |
30.000 MHz 1.000 GHz 300,000 kHz 750.10449 MHZ -60.89 dBm -20.89 dB
1.000 GHz 4,920 GHz 300,000 kHz 4.91471 GHz -50.34 dBm -10.34 dB
4,920 GHz 5.000 GHz 300.000 kHz 4.94534 GHz 1.81 dBm -5.19 dB
5.000 GH= 12,000 GHz 300.000 kHz 6.60039 GHz -47.99 dBm -7.99 dB
12.000 GHz 40.000 GHz 300.000 kHz 39.49745 GHz -45.45 dBm -5.45 dB
[ ] [ Measuring... .IIIIIII' Ly 046';3:'129']:1; %

Dat:4MAR 2017 041915
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Channel 193 ANTO

Spectrum | |:%: I

Ref Level 10.00 dBm  Offset 1.50 dB Mode Sweep
Count 100/100
@1 Max
Limit ¢hegck PAES
0 dBHnE SPURIOUS I INE_ABS PARS
-10 dBm
-20 dBm
-30 dBm
A A0

| SPURIOUS_LINE_ABS_
|

-50 dBm

-80 dBm
Start 30.0 MHz 500035 pts Stop 40.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit |
30.000 MH= 1.000 GHz 300.000 kHz 75796070 MHz -60.61 dBm -20.61 dB
1,000 GHz 4.920 GHz 300.000 kHz 4.91863 GHz -49.26 dBm -9.25 db
4,920 GHz 5.000 GHz 300.000 kHz 4,96338 GHz 2,53 dBmn -7.47 db
5.000 GHz 12,000 GHz 300.000 kHz 6.61998 GHz -47.82 dBm -7.82 de
12,000 GHz 40,000 GHz 300,000 kHz 3967663 GHZ -45.53 dBm -5.53 dB
[ ) Measuring. NLLLLD W8 v

Date:4MAR 2017 042341
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Channel 196 ANTO

Spectrum | |:%: I

Ref Level 10.00 dBm  Offset 1.50 dB Mode Sweep
Count 100/100
@1 Max
Limit ¢hegck PAES
0 dBHnE SPURIOUS I INE_ABS PARS
-10 dBm
-20 dBm
-30 dBm
A A0

| SPURIOUS_LINE_ABS_

-50 dBm l i ol I M

-50 dB
- Bm
-80 dBm
Start 30.0 MHz 500035 pts Stop 40.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit |
30.000 MH= 1.000 GHz 300.000 kHz 77454605 MHz -60.70 dBm -20.70 dB
1.000 GHz 4,920 GHz 300.000 kHz 4.87865 GHz -51.49 dBm -11.49 dB
4,920 GHz 5.000 GHz 300.000 kHz 4.98532 GHz 2.61 dBm -7.39.dB
5.000 GHz 12,000 GHz 300.000 kHz 5.00665 GHz -47.19 dBm -7.19 de
12,000 GHz 40,000 GHz 300,000 kHz 39.60384 GHz -45.95 dBm -5.95 dB
[ ) Measuring. WRDLLLD W8 o

Date:4MAR 2017 042638
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Spectrum |

Channel 190 ANT1

Ref Level 10.00 dBm
Count 100100

Offset 1.50 dB

Mode Sweep

@1 Max

Limit ¢heck

DdBHnE BPURIOUS_LINE_ABS

PABS
PABS

-10 dBm

-20 dBm

-30 dBm

AC AN

| SPURIOUS_LINE_ABS_

-50 dBm " A M
-60 dB
=70 dBm
-80 dBm
Start 30.0 MHz 500035 pts Stop 40.0 GHz
Spurious Emissions
Range Low | Range Up RBW | Frequency | Power Abs | ALimit |
30.000 MH= 1.000 GHz 300.000 kHz 746.5158E5 MHz -651.33 dBm -21.33 dB
1.000 GHz 4,920 GHz 300.000 kHz 4.91706 GHz -48.82 dBm -8.82 db
4,920 GHz 5.000 GHz 300.000 kHz 4.94536 GHz 2.37 dBm -7.63 dB
5.000 GHz 12,000 GHz 300.000 kHz 5.00805 GHz -50.25 dBm -10.25 de
12,000 GHz 40,000 GHz 300,000 kHz 39,53385 GHz -45.87 dBm -5.87 dB
[ ] [ Measuring... 'IIIIIII' LA 046233240;; i

Date:4MAR 2017 043431
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Channel 193 ANT1

Spectrum | |:%: I

Ref Level 10.00 dBm  Offset 1.50 dB Mode Sweep
Count 100/100
@1 Max
Limit ¢hegck PAES
0 dBHnE SPURIOUS I INE_ABS PARS
-10 dBm
-20 dBm
-30 dBm
A A0

| SPURIOUS_LINE_ABS_

-50 dBm |'
-60 dB
=70 dBm
-80 dBm
Start 30.0 MHz 500035 pts Stop 40.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit |
30.000 MH= 1.000 GHz 300.000 kHz 75796070 MHz -60.62 dBm -20.62 dB
1.000 GHz 4,920 GHz 300.000 kHz 4.91745 GHz -50.30 dBm -10.30 dB
4,920 GHz 5.000 GHz 300.000 kHz 4.95997 GHz 2.94 dBm -7.06 dB
5.000 GHz 12,000 GHz 300.000 kHz 5.01155 GHz -48.92 dBm -8.92 de
12,000 GHz 40,000 GHz 300,000 kHz 39.69623 GHzZ -45.97 dBm -5.97 dB
[ ] [ Measuring... 'IIIIIIII A )T 046?1332805 i

Date:4MAR 2017 043824
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Spectrum |

Channel 196 ANT1

Ref Level 10.00 dBm
Count 100100

Offset 1.50 dB

Mode Sweep

@1 Max

Limit ¢heck

DdBHnE BPURIOUS_LINE_ABS

PABS
PABS

-10 dBm

-20 dBm

-30 dBm

AC AN

| SPURIOUS_LINE_ABS_

-50 dBm v o M
-0 dB
=70 dBm
-80 dBm
Start 30.0 MHz 500035 pts Stop 40.0 GHz
Spurious Emissions
Range Low | Range Up RBW | Frequency | Power Abs | ALimit |
30.000 MH= 1.000 GHz 300.000 kHz 77493401 MHz -60.36 dBm -20.36 dB
1.000 GHz 4,920 GHz 300.000 kHz 4.87982 GHz -51.29 dBm -11.29 dB
4,920 GHz 5.000 GHz 300.000 kHz 4.97488 GHz 3.10 dBrmn -6.90 dB
5.000 GHz 12,000 GHz 300.000 kHz 5.00035 GHz -45.77 dBm -5.77 de
12,000 GHz 40,000 GHz 300,000 kHz 39.69343 GHzZ -45.82 dBm -5.82 dB
[ ] [ Measuring... 'IIIIIIII A )T 046?‘3321051 i

Date:4MAR 2017 043104
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9. Radiated Emission

9.1.

Test Equipment

The following test equipments are used during the test:

Radiated Emission / CB2-H

Instrument Manufacturer Model No. Serial No Next Cal. Date
Bilog Antenna Schaffner CBL6112B 2891 2017/08/14
Horn Antenna Schwarzbeck BBHA 9120 D312 2017/10/25
Pre-Amplifier EMCI EMC0031835 980233 2018/02/02
Pre-Amplifier Schwarzbeck DBL-1840N506 013 2017/09/29
Pre-Amplifier Miteq JS41-001040000-58-5P {1573954 2017/10/04
Horn Antenna Schwarzbeck BBHA 9170 203 2017/08/28
Signal & Spectrum R&S FSV40 101049 2018/01/22
Analyzer

Note: All equipments that need to calibrate are with calibration period of 1 year.

9.2 Test Setup

Under 1GHz Test Setup:

EUT

e

Ground Plane

Spectrum Analyzer

1m to 4m Antennna

l (Antenna Tower)

A
i)

Pre-Amplifier

BNy | 3 el [Contronied—

Above 1GHz Test Setup:

F— ]
1m to 4m (AntennaTower)
Antennna
[Ae ]| Eur | T~
T 1 —|-
150cm M 3m «— M { . :
* (Turntable) AAAAAL - ..__I_._Ei_‘
%=t Ground Plane o Pre-Amplifier

Spectrum Analyzer El‘:[f“‘_ljn I_‘ Im_

L 1
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9.3.

9.4.

9.5.

Limits

Low power transmitter < 20dBm

High power transmitter > 20dBm

assigned frequency above 150% of the
authorized bandwidth: 40 dBc.

assigned frequency between above 150% of
the authorized bandwidth: 50 dB or 55 + 10 log

(P) dB, whichever is the lesser attenuation.

Test Procedure

The EUT is placed on a turn table which is 0.8 meters above ground. The turn table can rotate

360 degrees to determine the position of the maximum emission level. The EUT was

positioned such that the distance from antenna to the EUT was 3 meters.The antenna can

move up and down between 1 meter and 4 meters to find out the maximum emission level.

Broadband antenna (calibrated bi-log and horn antenna) are used as a receiving antenna.

Both horizontal and vertical polarization of the antenna are set on measurement. And a high

frequency preamlifier were used increase the sensitivity of the measuring. The additional

notch filter below 1GHz was used to measure the level of harmonics radiated emission during

field dtrength of harmonics measurement.

The frequency range from 9kHz to 40GHz is checked.

Uncertainty

+4.08 dB above 1GHz

+ 4.22 dB below 1GHz
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9.6. Test Result

30MHz-1GHz Spurious:
Site : CB2-H Time : 2017/04/19

Limit : FCC_90Y_03M_PK Margin : 6

Probe : CB2_CE_Sub_30-1GHz_3M_0117 - HORIZONTAL|Power : AC 120V / 60Hz

EUT : Mimosa C5c Note : 90Y_4965MHz_Mode 1: Transmit-Dish
00—
-10.0
-20.0 |
=300
-40.0 |
=
% -50.0
E -60.0 |
=700 |
-80.0 |
-90.0 |
-1o0.0 -t : ; ; { ; : ; ; { J
20.000 100000 200.000 Z00.000 400 .000 500.000 GO0.000 700.000 800.000 Q00000 1000.000
Frequency (MHz)
Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBm) (dBm) (dB) (dBm)
1 39.408 -26.749 -44.269 -71.018 -60.018 -11.000 PEAK
2 374.995 -23.114 -47.652 -70.766 -59.766 -11.000 PEAK
3 624.939 -17.252 -53.755 -71.007 -60.007 -11.000 PEAK
4 679.932 -16.635 -48.261 -64.897 -53.897 -11.000 PEAK
5 * 749.959 -17.273 -45.847 -63.119 -52.119 -11.000 PEAK
6 874.980 -15.334 -52.948 -68.282 -57.282 -11.000 PEAK
Note:

1. All Reading Levels are Quasi-Peak value.
2. “*” means this data is the worst emission level.
3. Measurement Level = Reading Level + Correct Factor.
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Site : CB2-H Time : 2017/04/19

Limit : FCC_90Y_03M_PK Margin : 6

Probe : CB2_CE_Sub_30-1GHz_3M_0117 - VERTICAL |Power : AC 120V / 60Hz

EUT : Mimosa C5c Note : 90Y_4965MHz_Mode 1: Transmit-Dish
00—
-10.0
-20.0 |
=300
-40.0 |
=
% -50.0
E -60.0 |
=700 |
-80.0 |
-90.0 |
-1o0.0 -t : ; ; { ; 1 ; ; { J
20.000 100000 200.000 Z00.000 400 .000 500.000 GO0.000 700.000 800.000 Q00000 1000.000
Frequency (MHz)
Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBm) (dBm) (dB) (dBm)
1 89.358 -22.615 -46.747 -69.362 -58.362 -11.000 PEAK
2 374.995 -21.912 -44.332 -66.244 -55.244 -11.000 PEAK
3 599.915 -17.035 -52.402 -69.437 -58.437 -11.000 PEAK
4 679.932 -16.348 -54.303 -70.652 -59.652 -11.000 PEAK
5 * 749.959 -15.870 -50.101 -65.971 -54.971 -11.000 PEAK
6 874.980 -14.795 -52.324 -67.119 -56.119 -11.000 PEAK
Note:

1. All Reading Levels are Quasi-Peak value.
2. “*7” means this data is the worst emission level.
3. Measurement Level = Reading Level + Correct Factor.
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Report No : 1710110R-RFUSP22V00 > DEKRA

Site : CB2-H Time : 2017/04/19

Limit : FCC_90Y_03M_QP Margin : 6

Probe : CB2_CE_Sub_30-1GHz_3M_0117 - HORIZONTAL|Power : AC 120V / 60Hz

EUT : Mimosa C5c Note : 90Y_4965MHz_Mode 2: Transmit-Dipole
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Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBm) (dBm) (dB) (dBm)
1 124.954 -28.145 -60.948 -89.092 -78.092 -11.000 PEAK
2 214.767 -29.320 -60.212 -89.533 -78.533 -11.000 PEAK
3l 355.402 -22.805 -59.228 -82.033 -71.033 -11.000 PEAK
4 599.915 -18.226 -61.016 -79.242 -68.242 -11.000 PEAK
5 * 703.307 -17.802 -60.988 -78.790 -67.790 -11.000 PEAK
6 799.909 -17.293 -62.388 -79.680 -68.680 -11.000 PEAK
Note:

1. All Reading Levels are Quasi-Peak value.
2. “*7” means this data is the worst emission level.
3. Measurement Level = Reading Level + Correct Factor.
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Report No : 1710110R-RFUSP22V00 > DEKRA

Site : CB2-H Time : 2017/04/19

Limit : FCC_90Y_03M_PK Margin : 6

Probe : CB2_CE_Sub_30-1GHz_3M_0117 - VERTICAL |Power : AC 120V / 60Hz

EUT : Mimosa C5c Note : 90Y_4965MHz_Mode 2: Transmit-Dipole
00—
-10.0
-20.0 |
=300
-40.0 |
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% -50.0
E -60.0 |
=700 |
-80.0 |
-90.0 |
-1o0.0 -t ! ; ; { ; : ; ; { J
20.000 100000 200.000 Z00.000 400 .000 500.000 GO0.000 700.000 800.000 Q00000 1000.000
Frequency (MHz)
Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBm) (dBm) (dB) (dBm)
1 100.803 -21.185 -56.010 -77.195 -66.195 -11.000 PEAK
2 148.716 -24.756 -57.872 -82.628 -71.628 -11.000 PEAK
3l 374.995 -21.912 -55.141 -77.053 -66.053 -11.000 PEAK
4 524.942 -17.893 -60.493 -78.385 -67.385 -11.000 PEAK
5 640.069 -16.848 -58.632 -75.480 -64.480 -11.000 PEAK
6| * 874.980 -14.795 -58.534 -73.329 -62.329 -11.000 PEAK
Note:

1. All Reading Levels are Quasi-Peak value.
2. “*7” means this data is the worst emission level.
3. Measurement Level = Reading Level + Correct Factor.
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Report No : 1710110R-RFUSP22V00

D DEKRA

Above 1GHz Spurious:

Site : CB2-H

Time : 2017/04/17

Limit :FCC_90Y_03M_PK

Margin : 6

Probe : CB2_CE_Sub_B091_1-18GHz_3M_0117 -

HORIZONTAL

Power : AC 120V / 60Hz

EUT : Mimosa C5c

Note : 90Y_4950MHz_Mode 1: Transmit-Dish
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5000.000

10000000 12000000 14000 000 16000000 18000.00

Frequency (MHz)

Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBm) (dBm) (dB) (dBm)
1 6600.000 16.172 -41.420 -25.248 -14.248 -11.000 PEAK
2 9900.000 26.090 -63.280 -37.189 -26.189 -11.000 PEAK
3 14850.000 38.154 -71.320 -33.166 -22.166 -11.000 PEAK
Note:

1. All Readings below 1GHz are Quasi-Peak, above 1GHz are performed with peak and/or
average measurements as necessary.

. Peak measurements: RBW = 1MHz, VBW = 1MHz, Sweep: Auto.

. Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.

, means this data is the worst emission level.

. Measurement Level = Reading Level + Correct Factor.

o O A W N

. The average measurement was not performed when the peak measured data under the limit
of average detection.
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Report No : 1710110R-RFUSP22V00

D DEKRA

Site : CB2-H

Time : 2017/04/17

Limit :FCC_90Y_03M_PK

Margin : 6

Probe : CB2_CE_Sub_B091_1-18GHz_3M_0117 -

VERTICAL

Power : AC 120V / 60Hz

EUT : Mimosa C5c

Note : 90Y_4950MHz_Mode 1: Transmit-Dish
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Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBm) (dBm) (dB) (dBm)
1 6600.000 15.886 -51.420 -35.534 -24.534 -11.000 PEAK
2| = 9900.000 25.763 -51.420 -25.656 -14.656 -11.000 PEAK
3 14850.000 37.831 -70.830 -32.998 -21.998 -11.000 PEAK
Note:

1. All Readings below 1GHz are Quasi-Peak, above 1GHz are performed with peak and/or

average measurements as necessary.

“w % N

, means this data is the worst emission level.

o g A W N

of average detection.

. Peak measurements: RBW = 1MHz, VBW = 1MHz, Sweep: Auto.
. Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.

. Measurement Level = Reading Level + Correct Factor.

. The average measurement was not performed when the peak measured data under the limit
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Report No : 1710110R-RFUSP22V00

D DEKRA

Site : CB2-H

Time : 2017/04/17

Limit :FCC_90Y_03M_PK

Margin : 6

Probe : CB2_CE_Sub_B091_1-18GHz_3M_0117 -

HORIZONTAL

Power : AC 120V / 60Hz

EUT : Mimosa C5c

Note : 90Y_4965MHz_Mode 1: Transmit-Dish
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Frequency (MHz)

Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBm) (dBm) (dB) (dBm)
1 6620.000 15.900 -41.130 -25.230 -14.230 -11.000 PEAK
2 9930.000 26.318 -54.870 -28.552 -17.552 -11.000 PEAK
3 14895.000 37.324 -70.550 -33.226 -22.226 -11.000 PEAK
Note:

1. All Readings below 1GHz are Quasi-Peak, above 1GHz are performed with peak and/or
average measurements as necessary.

. Peak measurements: RBW = 1MHz, VBW = 1MHz, Sweep: Auto.

. Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.

, means this data is the worst emission level.

. Measurement Level = Reading Level + Correct Factor.

o g A W N

. The average measurement was not performed when the peak measured data under the limit
of average detection.
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Report No : 1710110R-RFUSP22V00

D DEKRA

Site : CB2-H

Time : 2017/04/17

Limit :FCC_90Y_03M_PK

Margin : 6

Probe : CB2_CE_Sub_B091_1-18GHz_3M_0117 -

VERTICAL

Power : AC 120V / 60Hz

EUT : Mimosa C5c

Note : 90Y_4965MHz_Mode 1: Transmit-Dish
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Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBm) (dBm) (dB) (dBm)
1 6620.000 15.900 -50.550 -34.650 -23.650 -11.000 PEAK
2| = 9930.000 26.048 -51.940 -25.892 -14.892 -11.000 PEAK
3 14895.000 37.039 -70.320 -33.281 -22.281 -11.000 PEAK
Note:

1. All Readings below 1GHz are Quasi-Peak, above 1GHz are performed with peak and/or

average measurements as necessary.

“w % N

, means this data is the worst emission level.

o g A W N

of average detection.

. Peak measurements: RBW = 1MHz, VBW = 1MHz, Sweep: Auto.
. Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.

. Measurement Level = Reading Level + Correct Factor.

. The average measurement was not performed when the peak measured data under the limit
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Report No : 1710110R-RFUSP22V00

D DEKRA

Site : CB2-H

Time : 2017/04/17

Limit :FCC_90Y_03M_PK

Margin : 6

Probe : CB2_CE_Sub_B091_1-18GHz_3M_0117 -

HORIZONTAL

Power : AC 120V / 60Hz

EUT : Mimosa C5c

Note : 90Y_4980MHz_Mode 1: Transmit-Dish
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Frequency (MHz)

Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBm) (dBm) (dB) (dBm)
1 6640.000 16.195 -41.440 -25.245 -14.245 -11.000 PEAK
2 9960.000 26.545 -63.330 -36.785 -25.785 -11.000 PEAK
3 14940.000 36.491 -69.800 -33.309 -22.309 -11.000 PEAK
Note:

1. All Readings below 1GHz are Quasi-Peak, above 1GHz are performed with peak and/or
average measurements as necessary.

. Peak measurements: RBW = 1MHz, VBW = 1MHz, Sweep: Auto.

. Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.

, means this data is the worst emission level.

. Measurement Level = Reading Level + Correct Factor.

o g A W N

. The average measurement was not performed when the peak measured data under the limit
of average detection.
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Report No : 1710110R-RFUSP22V00

D DEKRA

Site : CB2-H

Time : 2017/04/17

Limit :FCC_90Y_03M_PK

Margin : 6

Probe : CB2_CE_Sub_B091_1-18GHz_3M_0117 -

VERTICAL

Power : AC 120V / 60Hz

EUT : Mimosa C5c

Note : 90Y_4980MHz_Mode 1: Transmit-Dish
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Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBm) (dBm) (dB) (dBm)
1 6640.000 15.914 -58.870 -42.956 -31.956 -11.000 PEAK
2| = 9960.000 26.333 -52.420 -26.087 -15.087 -11.000 PEAK
3 14940.000 36.244 -70.030 -33.786 -22.786 -11.000 PEAK
Note:

1. All Readings below 1GHz are Quasi-Peak, above 1GHz are performed with peak and/or

average measurements as necessary.

“w % N

, means this data is the worst emission level.

o g A W N

of average detection.

. Peak measurements: RBW = 1MHz, VBW = 1MHz, Sweep: Auto.
. Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.

. Measurement Level = Reading Level + Correct Factor.

. The average measurement was not performed when the peak measured data under the limit
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D DEKRA

Report No : 1710110R-RFUSP22V00

Site : CB2-H Time : 2017/04/17

Limit : FCC_90Y_03M_PK Margin : 6

Probe : CB2_CE_Sub_B091_1-18GHz_3M_0117 - Power : AC 120V / 60Hz

HORIZONTAL

EUT : Mimosa C5c Note : 90Y_4950MHz_ Mode 2: Transmit-Dipole
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4000000 £000.000 5000.000

Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBm) (dBm) (dB) (dBm)
1 6600.000 16.172 -60.460 -44.288 -33.288 -11.000 PEAK
2 9900.000 26.090 -65.040 -38.949 -27.949 -11.000 PEAK
3l 14850.000 38.154 -76.880 -38.726 -27.726 -11.000 PEAK
Note:

1. All Readings below 1GHz are Quasi-Peak, above 1GHz are performed with peak and/or
average measurements as necessary.

. Peak measurements: RBW = 1MHz, VBW = 1MHz, Sweep: Auto.

. Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.

, means this data is the worst emission level.

. Measurement Level = Reading Level + Correct Factor.

o O A W N

. The average measurement was not performed when the peak measured data under the limit
of average detection.
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Report No : 1710110R-RFUSP22V00

D DEKRA

Site : CB2-H

Time : 2017/04/17

Limit : FCC_90Y_03M_PK

Margin : 6

Probe : CB2_CE_Sub_B091_1-18GHz_3M_0117 -

VERTICAL

Power : AC 120V / 60Hz

EUT : Mimosa C5c

Note : 90Y_4950MHz_ Mode 2: Transmit-Dipole
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Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBm) (dBm) (dB) (dBm)
1 6600.000 15.886 -57.250 -41.364 -30.364 -11.000 PEAK
2| = 9900.000 25.763 -62.640 -36.876 -25.876 -11.000 PEAK
3 14850.000 37.831 -76.590 -38.758 -27.758 -11.000 PEAK
Note:

1. All Readings below 1GHz are Quasi-Peak, above 1GHz are performed with peak and/or

average measurements as necessary.

“w % N

o g A W N

of average

detection.

, means this data is the worst emission level.

. Measurement Level = Reading Level + Correct Factor.

. Peak measurements: RBW = 1MHz, VBW = 1MHz, Sweep: Auto.
. Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.

. The average measurement was not performed when the peak measured data under the limit
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Report No : 1710110R-RFUSP22V00

D DEKRA

Site : CB2-H

Time : 2017/04/17

Limit : FCC_90Y_03M_PK

Margin : 6

Probe : CB2_CE_Sub_B091_1-18GHz_3M_0117 -

HORIZONTAL

Power : AC 120V / 60Hz

EUT : Mimosa C5c

Note : 90Y_4965MHz_ Mode 2: Transmit-Dipole
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Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBm) (dBm) (dB) (dBm)
1 6620.000 16.184 -53.540 -37.357 -26.357 -11.000 PEAK
2 9930.000 26.318 -66.340 -40.022 -29.022 -11.000 PEAK
3 14895.000 37.324 -76.240 -38.916 -27.916 -11.000 PEAK
Note:

1. All Readings below 1GHz are Quasi-Peak, above 1GHz are performed with peak and/or

average measurements as necessary.

“w % N

o g A W N

of average

detection.

, means this data is the worst emission level.

. Measurement Level = Reading Level + Correct Factor.

. Peak measurements: RBW = 1MHz, VBW = 1MHz, Sweep: Auto.
. Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.

. The average measurement was not performed when the peak measured data under the limit
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Report No : 1710110R-RFUSP22V00

D DEKRA

Site : CB2-H

Time : 2017/04/17

Limit : FCC_90Y_03M_PK

Margin : 6

Probe : CB2_CE_Sub_B091_1-18GHz_3M_0117 -

VERTICAL

Power : AC 120V / 60Hz

EUT : Mimosa C5c

Note : 90Y_4965MHz_ Mode 2: Transmit-Dipole
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Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBm) (dBm) (dB) (dBm)
1 6620.000 15.900 -54.350 -38.450 -27.450 -11.000 PEAK
2| = 9930.000 26.048 -62.740 -36.692 -25.692 -11.000 PEAK
3 14895.000 37.039 -76.130 -39.091 -28.091 -11.000 PEAK
Note:

1. All Readings below 1GHz are Quasi-Peak, above 1GHz are performed with peak and/or

average measurements as necessary.

“w % N

o g A W N

of average

detection.

, means this data is the worst emission level.

. Measurement Level = Reading Level + Correct Factor.

. Peak measurements: RBW = 1MHz, VBW = 1MHz, Sweep: Auto.
. Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.

. The average measurement was not performed when the peak measured data under the limit
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Report No : 1710110R-RFUSP22V00

D DEKRA

Site : CB2-H

Time : 2017/04/17

Limit : FCC_90Y_03M_PK

Margin : 6

Probe : CB2_CE_Sub_B091_1-18GHz_3M_0117 -

HORIZONTAL

Power : AC 120V / 60Hz

EUT : Mimosa C5c

Note : 90Y_4980MHz_ Mode 2: Transmit-Dipole
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Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBm) (dBm) (dB) (dBm)
1 6640.000 16.195 -54.250 -38.055 -27.055 -11.000 PEAK
2 9960.000 26.545 -66.190 -39.645 -28.645 -11.000 PEAK
3 14940.000 36.491 -75.740 -39.249 -28.249 -11.000 PEAK
Note:

1. All Readings below 1GHz are Quasi-Peak, above 1GHz are performed with peak and/or

average measurements as necessary.

“w % N

o g A W N

of average

detection.

, means this data is the worst emission level.

. Measurement Level = Reading Level + Correct Factor.

. Peak measurements: RBW = 1MHz, VBW = 1MHz, Sweep: Auto.
. Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.

. The average measurement was not performed when the peak measured data under the limit
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Report No : 1710110R-RFUSP22V00

D DEKRA

Site : CB2-H

Time : 2017/04/17

Limit : FCC_90Y_03M_PK

Margin : 6

Probe : CB2_CE_Sub_B091_1-18GHz_3M_0117 -

VERTICAL

Power : AC 120V / 60Hz

EUT : Mimosa C5c

Note : 90Y_4980MHz_ Mode 2: Transmit-Dipole
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Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBm) (dBm) (dB) (dBm)
1 6640.000 15.914 -53.590 -37.676 -26.676 -11.000 PEAK
2| = 9960.000 26.333 -63.140 -36.807 -25.807 -11.000 PEAK
3 14940.000 36.244 -75.890 -39.646 -28.646 -11.000 PEAK
Note:

1. All Readings below 1GHz are Quasi-Peak, above 1GHz are performed with peak and/or

average measurements as necessary.

“w % N

o g A W N

of average

detection.

, means this data is the worst emission level.

. Measurement Level = Reading Level + Correct Factor.

. Peak measurements: RBW = 1MHz, VBW = 1MHz, Sweep: Auto.
. Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.

. The average measurement was not performed when the peak measured data under the limit
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